CDM833.00

WHEEL LOADER

PARTS BOOK




Preface

Thank you for selecting our products.

The Parts Book is specifically for the CDM833.00 wheel loader with standard configuration, which provides relevant
detailed information about all systems/assemblies/parts, including Chinese/English description, part number, specification and

quantity perunit etc.

Non-standard products configured with other brand diesel engine, transmission, axles and optional parts, and modified
loaders, e.g. coal loader, rock loader and high dump loader etc, can cause some changes in the systems/assemblies/parts,
which are not listed in the Parts Book. Product improvement or supplier alteration might make parts different. If you have any

question about the manual, please contact us or your nearest dealer.

In addition to parts description, specification and quantity, the Serial Number and Manufacture Date of specified
machine should be supplied with spare parts order, so that we can deliver you correct parts in time.

Customers are sincerely requested to give us suggestions with contactinformation on the back cover.

Lonking Holdings Limited

Jun, 2010




Contents

I. Diesel ENgine System ... 01 | VI Implement Hydraulic System ..................cooooiiiiii e, 81
1.1 Diesel engine SYSIemM ... 01 7.1 Implement hydraulic SyStem ... 81
1.2 Throttle control assembly ..........oooviiiiiiiiic e, 05 T2 LIfE CYIINAET oo e e e 91

Il. Torque Converter SYStem ..............cccooiiiiiiiiiiii e 07 7.3 T CYIINAET e 95
2.1 Torque converter SYSIEM ........uuuueeiiiiiiiei e 07 7.4 Hydraulic tank @assembly ..........ooooiiiiiiiiiiiccr e 99
2.2 Torque converter and Transmission oil circuit assembly .................... 09 | VIII. Service Brake System ............cccccooiiiiiiiiiii e 103
2.3 Upper drive shaft assembly .........cccceeeiiieeiiiiiiieeeee e, 13 8.1 Service brake SYStem ........ccoviiiiiiiiiii e 103

lll. Transmission System ..o 15 8.2 Air tank @ssSembly ........cooiiiiiiiiii 109
3.1 TransmisSioN SYSIEM .....cccoiiiiiii s 15 8.3 DISCDIraKe ... ——— 1M1
3.2 Transmission assembIy | .......c.oeiiiiiii e 19 | IX. Parking Brake System ...........cccooiiiiiiiiiii e 113
3.3 Transmission assembly Il ...........uuvrieiiiiiiii e 21 | XoFrame System ... 115
3.4 Transmission assembly Il ... 23 | XI. Implement assembly System ...............cccoiiiii 121
3.5 Forward / Reverse clutch assembly .........cccceeveeeiiiiiiiiiiiieeeeeeeeeeeee, 27 | XIL Cab SyStem ..o 125
3.6 Gear I, lll clutch @sSembIy .........ocuuiiiiiiiiiii e 31 | XIIIl. Out Panel System .............oooiiiiiiiiiiii e 129
3.7 Gear Il clutch @sSembBIy ..........uviiiiiiieeiiii e 35 | XIV. Electrical System ... 133

IV. AXIE SYSEeM ... 39 | XVLTOOLKIt ... 141
4.1 AXIE SYSIEIM oot 39 | XVL. Warning Mark System ..............ccccoooeeiiiiiiiieeeee e 147
4.2 Spindle speed reducer assembIy ... 41 | XVII. Greasing Points Indication Layout ....................cccoiiiii, 151
4.3 Main reducer assembly ... 47 | XVIHL. Wiring HarN@SS .........coiiiiiiii i 152
4.4 Differential assembly for standard 30F axle ...........cccocceveiiiiieeeinnn, 51
4.5 Front drive Shaft .........cooiiiiii e 53
4.6 Intermediate SUPPOIT .....eeeiiiiiieee e 55
4.7 Intermediate / rear drive shaft assembly ..........ccccceevieeiiiiiiiiiiiiieee. 57

V. Control System ... 59
5.1 Control SYSEM .....vviiiiiiiiee e 59
5.2 Speed control assembIy .......c..ooiiiiiiii 61
5.3 Implement control assembly ... 63

VI. Steering Hydraulic System ................ccccoii e, 67
6.1 Steering hydraulic SYStem ...........cooiiiiiiiie e, 67
6.2 Hydraulic Steering gear ..........uueiiiiiiiiee e 73
6.3 Steering CYIINAET ... 77




l.onKl—nG 7z s RN %% Diesel engine system
TD226B-6G1 stk sl &4 TD226B-6G1 Diesel engine system (CDM833.01)( & /Figure 01)

™

SR~ |
1
| o [
i B —
15
= 16 me E/




sSemi kR EhHL &40 Diesel engine system

LONKING 72X

TD226B-6G1 e ksl %4 TD226B-6G1 Diesel engine system (CDM833.01)( & /Figure 01)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks

1 | LG30F.01 | -001 TR s 2 Radiator rubber pad 2 |Jk#@E /1 JE 301006D

2 | GB/T5783 B2 AE Bolt M12 x 45-8.8 4

3 | GB/T93 | Washer 12 4

4 | GB/T97.1 HPE Washer 12 4

5 | CDM833.01.04 TKFE B Radiator assembly 1

6 | LG30F.011-002 KL Pipe connector 1

7 | LG30F.011.03 SRS AR Diesel engine assembly 1 KK TD226B-6G1(92KW)

8 | GB/T5782 Y Bolt M24 x 60-8.8 2

9 | GB/T93 HpE| Washer 24 2

10 | GB/T97.1 HPE Washer 24 2

11 | LG30F.01 1 .06 Vi =y Throttle control assembly 1

12 | HG/T2184 ERE Vent pipe 1

13 | LG853.01-003 WAV By 2 #4423L | Oil suction/return bolt connector 2

14 | LG30F.011.07 RN G TR E o Rear shock absorber of engine EA-300 2

15 | GB/T5783 242 Bolt M14 x 40-8.8 12

16 | GB/T93 HPE Washer 14 12

17 | GB/T97.1 1P Washer 14 12

18 [ LG30F.011.08 KREINHLHTIRE 7 Front shock absorber of engine | EA-220 2




LONKING 72X

semi kR EHL &4 Diesel engine system

TD226B-6G1 stk sl &4 TD226B-6G1 Diesel engine system (CDM833.01)( & /Figure 01)

T i
| sl i

i i_lTI' T
- 1 %

b !
PR T _)
e
e T
ANl —
RUHEI
1 1 H’?ig‘:::]
sl B
Vool
| |
| i
il Ll
B % #w el
A
RS S H T .
kel
i
***** A ————




sSemi kR EhHL &40 Diesel engine system

LONKING 72X

TD226B-6G1 e ksl %4 TD226B-6G1 Diesel engine system (CDM833.01)( & /Figure 01)

s RE E33 W ! pa
Item Parts number Part Description Specification Qty Remarks
19 | GB/T5783 B2 AR Bolt M22 x 70-8.8 2
20 | GB/T93 HJE Washer 22 2
21 | GB/T97.1 g Washer 22 2
22 | JB/T8870 x4 Hose clamp ©32-44 2




I.OIII(I—IIG 7z M1 A THROTTLE CONTROL ASSEMBLY
i TEg sk Throttle control assembly (LG30F.01 1.06)( & /Figure 02)




TR A K THROTTLE CONTROL ASSEMBLY l.0lll(l—IIG =1
Mg R Throttle control assembly (LG30F.01 1.06)( & /Figure 02)

e RE E3 W i pa
Item Parts number Part Description Specification Qty Remarks

1 LG30F.011.06.01 T T3 Throttle flexible shaft 1 KENHLELH /13022936

2 LG30F.011.06-001 | #&#h=7 28 Flexible shaft support 1 LG330.01604A

3 GB/T93 HpE Washer 6 5

4 GB/T97 .1 HPE Washer 6 7

5 | GB/T6170 BER] Nut M6-8 2

6 | GB/T5783 R AL Bolt M6 x 20-8.8 5

7 LG853.01.06.02 VT SRR R B Throttle pedal assembly 1




I.OIII(I—IIG 2L A4 3 %% TORQUE CONVERTER SYSTEM
48 24 Torque converter system(CDM833.02)( &l /Figure 03)

YWHED 4
: SN

A P Iz S
\“)\,ﬂ‘ \‘/V

/8 N

7Y )R

Lt Xl \
- /S

A

AL‘\\f o e ey
N
N 7

L

/

VA » \

’//Z/ s K oo
7Y o_ibo AN\

2 //// &= N A % I

%

&S

RN




BHi# 54 TORQUE CONVERTER SYSTEM

LONKING 72X

48 24 Torque converter system(CDM833.02)( &l /Figure 03)

FF5 R B A% HE £
Item Parts number Part Description Specification Qty Remarks

1 GB/T5782 B2 Bolt M10 x 50 8

2 | GB/T93 B JE Washer 10 8

3 | GB/T5783 Y Bolt M12 x 35 12

4 | GB/T93 HPE Washer 12 12

5 | LG30F.02 11l .01 AR 2% K Torque converter assembly i YJ315S-4 1

6 | CDM833.02 .02 R 1% A il Torque converter and transmission 1

oil circuit assembly

7 | GB/T5786 W2 e Bolt M12 x 35 x 1.5 4

8 | GB/T889.2 SN Nut M12 x 1.5 8

9 | CDM833.04.04 b AE B AR Upper drive shaft assembly 1 J5°4 302100D

10 | GB/T5786 W2 Bolt M12 x 40 x 1.5 4




-
LONKING 72X UAS % 4 % OIL CIRCUIT OF TRANSMISSION AND TORQUE CONVERTER ASSEMBLY




-
AR I 4% 2 % OIL CIRCUIT OF TRANSMISSION AND TORQUE CONVERTER ASSEMBLY LONKING 72X

XAz sk Oil Circuit of Transmission and Torque Converter Assembly(CDM833.02.02)( &l /Figure 04)

s e ZFR T BE 0
Item Parts number Part Description Specification Qty Remarks
1 | L1CH-30-27 B3 Ak Adapter 5
2 | LG30F.02111.02.01 72 R 1R T A Speed valve oil inlet pipe 1
3 | LG30F.02I11.02.02 AT ) HH AR Speed valve oil outlet pipe 1
4 | 20411-30GB*2W10*600 | #E2)\ j&l 33k 1 o e & Control valve oil outlet pipe 2
5 | LG30F.02111.02.03 T8 T e AN Oil filter oil outlet pipe 1
6 | LG30F.02111.02.04 AR A SR T AN Torque oil inlet pipe 1
7 | LG30F.02111.02.05 BHI B E A H489HYE | Lubricating oil pipe from cooler to 1
Vitk= transmission
8 | L1CH-36-27 b SN Adapter 1
9 | 20411-36T*2W16*800 AR AR B8 [a] I ke & Torque converter oil return hose 1
10 | 20411-36T*2W16*950 AR Yo 2 W i i Speed pump oil suction hose 1
11 | L1CH9-36-330G IENEESS Stange angle adapter 1
12 | L1CT-36-24SP B3 Ak Adapter 1
13 | LG30F.02111.02.07 AR A e L A Torque converter oil outlet pipe 1
14 | LG30F.02111.02-003 = Pipe clamp 4
15 | GB/T5783 W2 AR Bolt M8X15-5.8 8
16 | GB/T93 P Washer 8 8
17 | 20411-30GB*2W10*1350 | ¥4 1 58 3t IR Cooler oil inlet hose 1

10



-
LONKING 72X UAS % 4 % OIL CIRCUIT OF TRANSMISSION AND TORQUE CONVERTER ASSEMBLY

11



XA A s OIL CIRCUIT OF TRANSMISSION AND TORQUE CONVERTER ASSEMBLY

LONKING 72X

XAz s Oil Circuit of Transmission and Torque Converter Assembly(CDM833.02.02)( & /Figure 04)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks
18 | GB/T5783 W Bolt M10X30-8.8 6

19 | GB/T93 gAY Washer 10 6

20 | LG30F.02.02.01 AR IR Speed pump 1 GJCB-F40C

21 | 20411-30GB/20491-30 | Az 3# 42 £ JE i 25 1k & | Hose from speed pump to oil 1

GB*2W10*600 filter

22 | L1CH-30-22 VeV 2 1] Y 4 =k Qil filter oil return connector 1

23 | LG853.02.02.01 T 2% QOil filter 1 YL-98-00

24 | GB/T5782 LY Bolt M8X45-8.8 4

25 | GB/T6170 LES A Nut M8-8 4

26 | GB/T97.1 HPE Washer M8 8

27 | L1CH-30D VeV AR Ry 4=k Qil filter oil inlet connector 1

28 | @ 19x2x110 =] Vi e B Oil return hose 1

29 |JB/T8870 =3 Pipe clamp ®22 ~ 32 4

30 | ¢ 19x2x230 6] v ST Oil return hose 1

31 20411-30GB*2W10* B2 I R Cooler oil outlet hose 1

1300

12



I.OIII(I—IIG p . —ju = I #£Zh# UPPER DRIVE SHAFT ASSEMBLY
30F 3% 30F Upper drive shaft assembly (CDM833.04.04)( K /Figure 05)

13



L 4£3h% UPPER DRIVE SHAFT ASSEMBLY

LONKING 72X

30F L-+#3h4 30F Upper drive shaft assembly (CDM833.04.04)( & /Figure 05)

e RS B T BE T
Item Parts number Part Description Specification Qty Remarks

1 | 2201K1-23 2% X Flange yoke 2

2 | 2201K1-051A HPEF Snap ring 8

3 | 2201K1-050 AR K Spider assembly 2

4 | 2201K1-021A EEX Thimble yoke 1

5 130-2201017 BE YT Thimble yoke plug 1

6 | Q700B01 TH g Oil nozzle M6 X 1 1

7 | 130-22010187 B X Thimble yoke Oil seal 1

8 | 130-22010188 BE Xl Thimble yoke Oil seal 1

9 | 130-22010189 TEEEP 2 2 K Spline sheath assembly 1

10 | LG2201K1-016A 16 5 Spline shaft 1

11 | 2201K1-018 T3l X Universal joint yoke 1

14



I.GIIKI—IIG 7z A5 46 % TRANSMISSION SYSTEM
s 74 Transmission system (LG30F.03 lll)( & /Figure 06)

»

7

7%
YA
A\

o
Q2 /&

/

15



R HFE 54 TRANSMISSION SYSTEM

LONKING 72X

s A4 Transmission system (LG30F.03 IIl)( & /Figure 06)

e RE E3 Wtk i pa
Item Parts number Part Description Specification Qty Remarks

1 LG30F.03 Il .01 AR TR K Transmission assembly LGP x 092FA 1 J5i ZL30E.5G, ANirEfs

2 GB/T5782 B2 Bolt M16 x 110 4

3 GB/T97 .1 g Washer 16 4

4 | GB/T889.1 BER) Nut M16 4

5 | LG30F.03 1l -001 i Rubber pad 2

6 LG30F.03 Il .02 il Bl 2% Brake ZL1615.2A 1 F T

16



I.GIIKI—IIG p - - A5 A A | TRANSMISSION ASSEMBLY |
sk | Transmission Assembly | (LG835.03.01.01)( & /Figure 07)

O~ SS__OS S S
2 Seosso
S

/S S o

17



ASH4E S | TRANSMISSION ASSEMBLY |

LONKING 72X

sk | Transmission Assembly | (LG835.03.01.01)( & /Figure 07)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks
1 | GB/T119-2000 [ A 4 Cylindrical pin 2
2 | ZL30E.5-2A s Transmission cover 1
3 | GB/T 825-1988 I HRET Eye screw M16 x 28-8.8 1
4 | ZL30E.5.8 25 41 %] Control valve 1
5 | ZL30E.5G-1 FEAR Transmission case 1
6 | GB/T5782-2000 242 Bolt M12 x 35-8.8 28
7 | GB/T93.1-87 | Washer 12 35
8 | ZL30E.5.2 — Hly ey 5 L Shaft | end cover assembly 1
9 | ZL30E.5-8 BaESEn Seal gasket 2
10 | ZL30OE.5.9A B 5 R Shaft Il end cover assembly 1
11 | ZL30E.5.5A = i 25 SRR Shaft lll end cover assembly 1
12 | ZL30E.5-10 CaE S En Seal gasket 1
13 | ZL30E.5B.17 B B2 Bk Front output flange assembly 1
14 | ZL30E.5-16 B A& 35 Front bearing cover 1
15 | ZL30E.5-15 B Seal gasket 2
16 | ZL30E.5.6 P Bracket 1
17 | ZL30E.5.20 S R R Vent valve assembly 1
18 | ZL30E.5-17A it T End cover 2

18



I.GIIKI—IIG p - - A5 A A | TRANSMISSION ASSEMBLY |
sk | Transmission Assembly | (LG835.03.01.01)( & /Figure 07)

19



AR S | TRANSMISSION ASSEMBLY | l_onl(l—nG =1
sk | Transmission Assembly | (LG835.03.01.01)( & /Figure 07)

e RE E3 Wtk i P
Item Parts number Part Description Specification Qty Remarks

19 | ZL30E.5-23 J il g 25 Rear bearing end cover 1

20 | GB/T93-1987 gAY Washer 16 8

21 | GB/T5782-2000 A Bolt M16 x 40 8

22 | GB/T5782-2000 LY Bolt M12 x 100 6

23 | LG853.02.01-011 W2 ZE Plug screw Z3/4" 1

24 | GB/T5782-2000 A Bolt M10 x 35 28

25 | GB/T5782-2000 WA Bolt M10 x 40 4

26 | ZL30E.5.7-7 S Cover board 1

27 | ZL30E.5-3 CaE Seal gasket 1

20



-

LONKING 72 1L

A 4E S A 1| TRANSMISSION ASSEMBLY

s s 11 Transmission Assembly Il (LG835.03.01.02)( &l /Figure 08)

AN f&\\\\\v\\w‘\@\w\ \@ﬁ g \mi.ﬂ,l‘.ﬂ@w‘\@HHwNm/

A N@\ S A
/B NN \ K \&P,\ o T/ & NN
[ N\ e S (s NN
\\W/,, U \ ,/ g /A // \ \ /\;// \OF ) \
SN o V@\%/\ = N WANET ¢
NGB AT (BN Ty T SISy
(B Y 70 A N\ AN A
Sy e S
\ @ ¥ SN\ eSS CRNA = W
N N e N S
RN AYa I = AN
S T \o
\ Cy\ T /@///, e @Wo“ e RN
S T TR T B ~ T 1
\\\/Aﬂ%\ ﬁu//u/M«W \\\\\\\\\\\\\ \/
N2y e >
W/ S /
( L0S & /
, DN / /
\ os /
" YA , )
/// \/A/ %\\ @\ \\\\\\\\\\\ \\

21



AR B 1| TRANSMISSION ASSEMBLY I

LONKING 72X

s s 11 Transmission Assembly Il (LG835.03.01.02)( &l /Figure 08)

e RE E3 Wtk i P
Item Parts number Part Description Specification Qty Remarks

1 | JB982-77 ZH & B Combined washer 10 10

2 | ZL30E.5.12A BN k=, Reverse gear oil pipe 1

3 | ZL30E.5.14A e k= Gear Il oil pipe 1

4 | ZL30E.5.15A — P4 Gear | oil pipe 1

5 | ZL30E.5.16A RPN k= Reverse gear lubrication oil pipe 1

6 | GB5626.2-85 SR Adapter A8 2

7 | ZL30E.5-18 Fesk Connector 1

8 | ZL30E.5.18A — I Shaft | lubrication oil pipe 1

9 | GB5629.2-85 2SR Adapter A10 3

10 | ZL30E.5.19A = i Shaft 11l lubrication oil pipe 1

11 | ZL30E.5.1-9 22 1% Plug 1

12 | ZL30E.5-33 Bk Ak Adapter 10

13 | ZL30E.5.22A =R Shaft 11l oil pipe 1

14 | ZL30E.5.11A Elpes b= Forward gear oil pipe 1

22



I.GIIKI—IIG 7z A5 5 47 54 % 11l TRANSMISSION ASSEMBLY I
s 1l Transmission Assembly Il (LG835.03.01.03)( &l /Figure 09)

22

A\

23



AZEFE SRR 11 TRANSMISSION ASSEMBLY I

LONKING 72X

sk Il Transmission Assembly 11l (LG835.03.01.03)( & /Figure 09)

e rRE B HiFe HE B
ltem Parts number Part Description Specification Qty Remarks
1 HG4-339-66 R SlHED) Frame Oil seal 60 x 85 x 12 2
2 | GB/T276-1994 Bl K Bearing 6312-60 x 85 x 12 2
3 | ZL30E.5B-20A i HH P Output shaft 1
4 | ZL30OE.5-19 & Bush 1
5 | ZL30E.5-14A R E S RIRSE Output driven gear 1
6 | ZL30E.5-12 = Bush 1
7 | HG4-339-66 R STHES Frame Oil seal 65 %x 90 x 12 2
8 | ZL30E.5B.17 A A= Front output flange assembly 1
9 | GB3452.1-82 O 7 O-ring 425% 5.3 1
10 | ZL30E.5-11 R Press plate 2
11 | JB980-1980 W2 K] Nut M33 x 1.5 2
12 | GB/T894.1-1986 4 Sprag 40 1
13 | ZL30E.5-5 LRSS Bush 1
14 | GB/T813.1-1986 418 Sprag 90 3
15 | GB/T276-94 LEHYES Bearing 6308 1
16 | ZL30E.5-4 BB 55 Reverse gear 1
17 | ZL30E.5-7 & Bush 1
18 | GB3452.1-82 O 7 O-ring 45 x 2.65 1

24



I.GIIKI—IIG 7z A5 5 47 54 % 11l TRANSMISSION ASSEMBLY I
s 1l Transmission Assembly Il (LG835.03.01.03)( &l /Figure 09)

22
21 ;
0\
9

)@

o5

o)

25



AR A 2% 11 TRANSMISSION ASSEMBLY I l.onl(l—l'lG =1
sk Il Transmission Assembly 11l (LG835.03.01.03)( & /Figure 09)

s RE E35 W i pa
Item Parts number Part Description Specification Qty Remarks
19 [ ZL30E.5-26A T Seal gasket 1
20 | ZL30E.5-6 {514 15 56 Fh Reverse gear shaft 1
21 | GB/T93-1987 gl Washer 10 3
22 | GB/T5782-2000 B2 AR Bolt M10 x 30 3
23 | LGX835FA-015 R Washer 1 ZL30E.5-31

24 | LGX835FA-012 T 2 Adjusting washer 1 41 | ZL30E.5-13

26



I.OIII(I—IIG 7z — i34 % 5K Shaft | clutch assembly
—HiE&4ss . Shaft | clutch assembly (LGX835FA.01)( K /Figure 10)

27



— B &2 B % Shaft | clutch assembly

LONKING =X

—amE a8 am Shaft | clutch assembly (LGX835FA.01)( K& /Figure 10)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks

1 | GB/T276-1994 BhK Bearing 6209-45 x 85 x 19 4
2 | GB/T893.1-1986 418 Sprag 85 4
3 | ZL30E.5.1-2 EESS Bush 2

4 | ZL30E.5.1-1 — RIS 55 Shaft | forward gear 1

5 | GB/T893.1 1418 Sprag 150 2
6 | ZL30E.5.1-8 BE A IEZE R Clutch piston press plate 2
7 | ZL30E.5.1-13 EE s Clutch driven sheet 12
8 | ZL30E.5.1-12 BLEE T Clutch driving plate 12
9 | GB/T894.1 14 B Sprag 52 2
10 | ZL30OE.5.1-3 R Press plate 2
11 | ZL30E.5.1-4 [B] {7 B B Return spring 2
12 | ZL30E.5.1.1-3A PN 25 3 B Inner oil sealing 2
13 | ZL30E.5.1.1-1 2 Piston 2
14 | GB/T308-1984 HBER Steel ball ¢ 5 4
15 | ZL30E.5.1.1-2 VB ELEEDN Oil separating channel 4
16 | ZL30E.5.1.1-4A A 4t Outer sealing 2
17 | ZL30E.5.1.2 — BB A AR Shaft | clutch hob 1

18 [ ZL30OE.5.1-5 — IR P S Reverse first gear 1

28



I.OIII(I—IIG 7z — i34 % 5K Shaft | clutch assembly
—HiE&4ss . Shaft | clutch assembly (LGX835FA.01)( K /Figure 10)

29



—H B A A5 SR Shaft | clutch assembly l_onKl—nG ZZX
—amE a8 am Shaft | clutch assembly (LGX835FA.01)( K& /Figure 10)

e RE E3 Wtk i pa
Item Parts number Part Description Specification Qty Remarks
19 [ ZL30E.5.1-6 i Bush 1
20 | GB/T283-94 Th& Bearing Nf308 1
21 | ZL30E.5.1.1-10 4 Adjusting washer 1 4 2
22 | ZL30E.5.1-7 BRI Seal ring 3
23 | ZL30E.5.1-9 714 Plug 2

24 | ZL30E.5.1-11 e Bush 1

30



I.OIII(I—IIG 7z AR R Shaft Il clutch assembly
s e ke Shaft Il clutch assembly (LGX835FA.02)( B /Figure 11)
1

1
10 . 29
6 : Qb >~ -
9 7 k /Q ///> \\\\
(& /,/ 21 ~
7 8 ;“ P /// 1920 -
6 S e 18 A ///10
4 5 9 R < /// 17 /// /// 2 2 -
X 16 g PR | s
P @ g 1415 E@ 7 @B ////
- - S - NS L
- -

~
>
-
N
D

31



B A% E K Shaft Il clutch assembly

LONKING 72T

—#hE o ke Shaft Il clutch assembly (LGX835FA.02)( B /Figure 11)

e RE E3 Wtk & P
ltem Parts number Part Description Specification Qty Remarks
1 | LGX835FA.01-009 R Sprag 40 1 41 | ZL30E.05.1-10
2 | GB/T283-1994 BhK Bearing Nf308-40 x 90 x 23 2
3 | ZL30E.5.3-1 | Washer 2
4 | ZL30E.5.3-2 LTI peia .k Shaft Il forward gear 1
5 | ZL30E.5.3-3 [ Washer 1
6 | GB/T276-94 LEHYES Bearing 6209 4
7 | GB/T893.1 4 1E] Sprag 85 4
8 | ZL30E.5.3-4 HE Bush 2
9 | ZL30E.5.3-5B “Hh =R Shaft Il gear llI 1
10 | GB/T893.1-1986 el Sprag 150 2
11 | ZL30E.5.1-8 BRI EERR Clutch piston press plate 2
12 | ZL10.5.1-6-13 HEE s Clutch driven sheet 12
13 | ZL10.5.1.3-12 BAR T Clutch driving plate 12
14 | GB/T894.1-1986 41 Sprag 52 2
15 | ZL30E.5.1-3 JE AR Press plate 2
16 | ZL30E.5.1-4 [] 437 9L Return spring 2
17 | ZL30E.5.1.1-3A SMHED] Inner oil sealing 2
18 | ZL30E.5.1.1-1 G 2 Piston 2

32



I.OIII(I—IIG 7z AR R Shaft Il clutch assembly
s e ke Shaft Il clutch assembly (LGX835FA.02)( B /Figure 11)

33



B A% E K Shaft Il clutch assembly

LONKING 72T

—#hE o ke Shaft Il clutch assembly (LGX835FA.02)( B /Figure 11)

e RE E3 Wtk & pa
Item Parts number Part Description Specification Qty Remarks

19 | GB/T308-89 AHER Steel ball D 5 4

20 | ZL30E.5.1.1-2 YHE FEER Qil duct spacer ring 4

21 | ZL30E.5.1.1-4A LS Outer sealing 2

22 | ZL30E.5.3.1 TN AR BA Shaft Il clutch hob 1

23 | ZL30E.5.3-6 TR — AR Shaft Il gear | 1

24 | ZL30E.5.3-7 HE Bush 1

25 | ZL30E.5.3-8 TR G R Shaft Il reverse gear 1

26 | ZL30E.5.1-7 RAESEL) Seal ring 3

27 | ZL30E.5.1-9 23k Plug Z1/8 2

34



I.OIII(I—IIG 7z —HhE A S B Shaft [l clutch assembly
=#sassg Shaft 1l clutch assembly (LGX835FA.03)( & /Figure 12)

10

35



—HhE A Shaft ll clutch assembly

LONKING 72T

=#sassg Shaft 1l clutch assembly (LGX835FA.03)( & /Figure 12)

e RE E3 Wt i P
ltem Parts number Part Description Specification Qty Remarks
1 | GB/T283-94 BhK Bearing NF308 1
2 | ZL30E.5.4-2 e Bush 1
3 | ZL30E.5.4-1B B = VS Shaft Il gear llI 1
4 | ZL30E.5.4-5 HE Bush 1
5 | GB/T276-94 Bk Bearing 6209 2
6 | GB/T893.1 18] Sprag 85 2
7 | ZL30E.5.3-4 HE Bush 1
8 | ZL30E.5.4-3 =5 TR GE Shaft Ill gear Il 1
9 | GB/T893.1 14 B Sprag 150 1
10 | ZL30OE.5.1-8 A IR FE R Clutch piston press plate 1
11 [ ZL10.5.1-13 [ Y i) aD Clutch driven sheet 6
12 | ZL10.5.1.-12 BEBRTHA Clutch driving plate 6
13 | GB/T894.1 el Sprag 52 1
14 | ZL30E.5.1-3 R Press plate 1
15 | ZL30E.5.1-4 [] 437 55 Return spring 1
16 | ZL30E.5.1.1-3A N 22 ) Inner seal ring 1
17 | ZL30E.5.1.1-1A TG 2E Piston 1
18 | ZL30E.5.1.1-2 BTN Oil duct spacer ring 2

36



I.OIII(I—IIG 7z —HhE A S B Shaft [l clutch assembly
=#sassg Shaft 1l clutch assembly (LGX835FA.03)( & /Figure 12)

37



—HhE A Shaft ll clutch assembly

LONKING 72T

=#sassg Shaft 1l clutch assembly (LGX835FA.03)( & /Figure 12)

s RE E35 W BE pa
Item Parts number Part Description Specification Qty Remarks

19 | GB/T308-89 R Steel ball S5 2

20 | ZL30E.5.1.1-4A AR ) P Outer sealing 1

21 | ZL30E.5.4.1 B A AR EA Shaft | clutch hob 1

22 | ZL30E.5.4-4A = b A RS Shaft Il output gear 1

23 | ZL30E.5.4-6 & Bush 1

24 | GB/T283-94 LEHYES Bearing Nf309 1

25 | ZL30E.5.1-7 PAESE) Seal ring 2

26 | ZL30E.5.1-9 714 Plug Z1/8 1

38



I.OIII(l—nG 7z RN %45 AXLE SYSTEM
KM %4 Axle system(CDM833.04)( & /Figure 13)

13 1
14 \ﬁ
- 1 & /"/
/‘TQ < | o

2
\

e LA
‘ / \4 2

IR

39



IRENME R 8. AXLE SYSTEM

LONKING 72T

REH %4 Axle system(CDM833.04)( I /Figure 13)

e RE E3 Wtk R P
ltem Parts number Part Description Specification Qty Remarks

1 | LG30F.04 | .01 AT IR BT L Front axle assembly 1 LG30F.4000A

2 | GB/T5786 B2 AR Bolt M14 x 1.5 x 42-10.9 24 | 404026

3 | GB/T889 LS, Nut M14 x 1.5 24

4 | LG30F.04 | .02 BA% Bh s AR Front drive shaft assembly 1 304100D

5 | LG30F.041.03 F ) SZ A R K Intermediate support 1 304311-315D

6 | GB/T5783 R AL Bolt M16 x 50-8.8 4

7 | GB/T97.1 | Washer 16 4

8 | GB/T93 gAY Washer 16 4

9 | LG30F.041.04 5 A B R AR Intermediate/rear drive shaft 2 304300D

assembly

10 [ LG30F.04 1 .06 J& IR BT B R Rear axle assembly 1

11 | LG30F.04 1.07 LA SR Wheel felloe assembly 4 304600D

12 | GB/T2980 Lile] Tyre Tyre 17.5-25 E-3/L-3 4

13 | GB/T5784 Y Bolt M24 x 280-10.9 8 A AL

14 | GB/T889.1 LES . Nut M24 16

15 | GB/T5784 WA Bolt M24 x 240-10.9 8 JaMrigse

40




I.OIII(I—IIG p - - F IR 2 4 % SPINDLE SPEED REDUCER ASSEMBLY
sk Spindle speed reducer assembly( & /Figure 14)

41



Eilyidi s 5. SPINDLE SPEED REDUCER ASSEMBLY

LONKING 72T

sk Spindle speed reducer assembly( & /Figure 14)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks

1 | GB5786-2000 W Bolt M10 x 1.25 x 25-8.8 1

2 | GB5186-86 B2 AR Bolt M12 x 1.25 x 25-8.8 8

3 | GB93-87 | Washer 10 1

4 | GB93-87 HPE Washer 12 5

5 | LG30F.04404A = Cover 1

6 | LG50F.04413A R Block 1

7 | LG30F.04403A RS AE Adjusting support 1

8 | LG30F.04401A E SR Seal paper gasket 1

9 | LG50F.04416A W25 Plug screw 1

10 | JB1002-77 HJE Washer 12 1 12%x18 % 1.5

11 | LG50F.04418A HZE Oil plug 1

12 | LG50F.04417A e Washer 1

13 | LG50F.04003A TR R Rim nut 12

14 | LG50F.04427A ety Rim bolt 12

15 | LG30F.04409A iTRERLE Planet gear carrier 1

16 | LG30F.04413A O BEHE O-ring 1

17 | LG30F.04410A A7 Ring gear 1

18 [ LG30F.04406A AT BBt Planet gear shaft 3

42




I.OIII(I—IIG p - - F IR 2 4 % SPINDLE SPEED REDUCER ASSEMBLY
sk Spindle speed reducer assembly( & /Figure 14)

43



Eilyidi s 5. SPINDLE SPEED REDUCER ASSEMBLY

LONKING 72T

sk Spindle speed reducer assembly( & /Figure 14)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks

19 | GB894.1-86 4 ] Circlip 50 1

20 | LG30F.04402A KPA%S Sun gear 1

21 | LG30F.04405A TR Planet gear 3

22 | LG30F.04407A R Baffle 6

23 | LG50F.04406A RE Needle 126

24 | LG30F.04408A [PEES Separating sleeve 3

25 | LG50F.04419A (RS Separating sleeve 1

26 | GB858-88 HJE Washer 85 1

27 | LG50F.04420A [ R Round nut 2

28 | LG50F.04421A HEE Taper sleeve 1

29 | LG30F.04411A KR Snap ring 1

30 | LG30F.04412A A BBl S 7 Ring gear support 1

31 | GB/T297-94 K Bearing 32026 1 130 x 200 x 45
32 | LG30F.04414A BE Wheel hub 1

33 | GB93-87 Bl Washer 20 12

34 | GB6171-86 BER] Nut M20 x 1.5-10 12

35 | GB/T297-94 Bl K Bearing 32024 1 120 x 180 x 38
36 | LG30F.04415A AR Oil baffle 1

44




I.OIII(I—IIG p - - F IR 2 4 % SPINDLE SPEED REDUCER ASSEMBLY
sk Spindle speed reducer assembly( & /Figure 14)

45



Eilyidi s 5. SPINDLE SPEED REDUCER ASSEMBLY

LONKING 72T

sk Spindle speed reducer assembly( & /Figure 14)

s RE E35 W i pa
Item Parts number Part Description Specification Qty Remarks

37 | LG30F.04416A MUESPEN Oil seal seat 1

38 | GB9877.1-88 i) Oil seal FB150 x 180 x 15 2

39 | LG30F.04417A i 2 e Dust guard 1

40 | LG30F.04001A Hsh Disc brake 1

41 | LG30F.04002A BEFE Bolt 16

42 | GB93-87 P Washer 18 16

46



-
LONKING 721 T RkE 2% 4 . MAIN REDUCER ASSEMBLY
FR s M Main reducer assembly( & /Figure 15)




Tk A% 2 s MAIN REDUCER ASSEMBLY

LONKING 72T

FRaE s 4 e Main reducer assembly( B /Figure 15)
e = B B HE PEe
ltem Parts number Part Description Specification Qty Remarks

1 LG30F.04301A B R R Lock nut 1

2 | LG30F.04302A Bl Washer 1

3 | LG30F.04303A-304A | 2% Mk Flange assembly 1

4 | GB5785-86 B2 Bolt M14 x 1.5 x 50-10.9 7

5 | GB93-87 [ Washer 14 7

6 | LG30F.04305A-305A | % &t i ik Cover and oil seal assembly 1

7 | LG30F.04306A S Seal gasket 1

8 | LG30F.04307A T YT A T K R Main reducer bearing seat 1

9 | LG30F.04308A TRy Adjusting gasket 14

10 | GB297-84 Hh7K Bearing 7310E 1

11 | LG30F.04309A Bk EE Bearing sleeve 1

12 | GB297-84 LEHYES Bearing 7311E 1

13 | LG30F.04310A-311A |25 % E] (J5H) Spiral gear paid (rear axle) 1

14 | LG30F.04312A-313A |18 UiktE] (R Spiral gear paid (front axle) oG N
15 | GB894.1-86 14 Circlip 80 1

16 | LG30F.04314A N BB B RS 1 [ AR VR Tl | Pillar roller bearing 1

17 | LG30F.04315A 2 Bracket 1

18 | LG30F.04316A KRS Bearing cover 2

48



-
LONKING 721 T RkE 2% 4 . MAIN REDUCER ASSEMBLY
FR s M Main reducer assembly( & /Figure 15)

26

49



-
T RE 28 A . MAIN REDUCER ASSEMBLY LONKING 72 1L
FRaE s 4 e Main reducer assembly( B /Figure 15)

e rRE B HiFe HE PEe
ltem Parts number Part Description Specification Qty Remarks

19 | LG30F.04317A R L) Adjusting nut 2

20 | LG30F.04318A-325A | Z=iH 22 Mk Differential assembly 1

21 | LG30F.04326A R e < 145 8 A Big spiral gear bolt 12

22 | GB6178-86 PARALEAns Groove nut M14 x 1.5-10 12

23 | GB32.1-88 W e Bolt M10 x 1 x 20-8.8 2

24 | GB93-87 g Washer 10 2

25 | LG50F.04327A B Lock plate 2

26 | GB/T297-94 K Bearing 30215 2

27 | LG50F.04328A lIR~ENE Stop washer 1

28 | GB6173-86 BER] Nut M27 x 2-8 1

29 | LG50F.04329A-330A | 1l #fEnzite Thrust bolt 1

30 | 404325 £y Gasket 14

31 | GB5785-86 B2 AR Bolt M12 x 1.5 x 45-10.9 1

32 | GB93-87 [ Washer 12 1

33 | LG50F.04325A ey Bolt 4

34 | GB/791 JF 1484 Cotter pin 3.2 x 26 12

50



-
LONKING 72X 30F #5348 24 % DIFFERENTIAL ASSEMBLY FOR STANDARD 30F AXLE

30F =k Differential assembly for standard 30F axle( & /Figure 16)




30F Z##s i DIFFERENTIAL ASSEMBLY FOR STANDARD 30F AXLE

LONKING 72T

30F =mseii Differential assembly for standard 30F axle( & /Figure 16)

e RE E3 Wtk i P
Item Parts number Part Description Specification Qty Remarks

1 LG30F.04318A-319A | ZH#H 25 /£ 7% Differential left case 1

2 | LG30F.04325A N Axle shaft gear 2

3 | LG30F.04324A e B Axle shaft gear gasket 2

4 | LG30F.04320A HELG TS Bevel gear 4

5 | LG30F.04322A HE A ES Bevel gear washer 4

6 | LG30F.04323A T4 Spider 1

7 | LG30F.04321A I R AR Flange bolt 8

8 | GB/T6178-86 CAR I L3S Groove nut 8

9 | GB/T91 TF 145 Cotter pin 8

10 | LG30F.04318A EHIBRAT Differential right case 1

52



LONKING 72T Hi {2k FRONT DRIVE SHAFT
wi4£3% Front drive shaft(LG30F.04 | .02)( & /Figure 17)

53



Hif%5h% FRONT DRIVE SHAFT

LONKING 72T

wi4£3% Front drive shaft(LG30F.04 | .02)( & /Figure 17)

e RE E3 Wtk i P
Item Parts number Part Description Specification Qty Remarks

1 | 2201G1-023B 2% X Flange yoke 2

2 | 2201G1-026A HPEF Snap ring 8

3 | EQ140-II +F Ak Spider assembly 2

4 | 2201G1-065A EENHE Thimble yoke plug 1

5 | ZL50-021B BE Y Thimble yoke 1

6 | Q700BO1 T Oil nozzle Z1/8 1

7 | JJZL50-088 B 2> v ) Dustproof sheath oil seal 1

8 | JJZL50-011 BB Hermetic thimble 1

9 | ZL50-016 JaMFAE B Rear axle spline shaft 1

10 A Shaft pipe 89 x 4 x 178 1

11 | ZL50-070 ST Balance piece B

12 | 2201G1-018B J3TAE X Universal joint yoke 1

54



I.OIII(I—IIG p - - 11737 & INTERMEDIATE SUPPORT
Fii] 57 & Intermediate support(LG30F.04 | .03)( &l /Figure 18)

55



Hia] 32 & INTERMEDIATE SUPPORT

LONKING 72T

Fii] 57 & Intermediate support(LG30F.04 | .03)( &l /Figure 18)

e RE E3 Wtk i P
Item Parts number Part Description Specification Qty Remarks

1 | 2202G1-042 | Washer 2

2 | LGZL50-111A 24 Flange 2

3 | GB13871 BRET Screw 12 GB5-76

4 | HWC611.2.1 ViES Y=Y Oil seal assembly 2

5 |6210 Thk Bearing 2 GB/T276-1994

6 i Oil nozzle Z1/8” 1

7 | LGZL50-090-2 H 5 5 Front/rear cover 2

8 | LGZL50-026 HJE Washer 2

9 | LGZL50-016 A6k Spline shaft 1

10 | LGZL50-090-1 S ALRAR Bracket body 1

1 110 S 28 Spring washer 12 | GB/T93-1987

12 | 2202G1-041 il R W2 B Castle nut 2

13 | 5x40 TF 4y Cotter pin 2 Q5005045

56




-
LONKING 72X v 5 AL Zh . INTERMEDIATE / REAR DRIVE SHAFT ASSEMBLY

dEHFE AR Intermediate / rear drive shaft assembly(LG30F.04 1.04)( & /Figure 19)

57



e L3N . INTERMEDIATE / REAR DRIVE SHAFT ASSEMBLY

LONKING 72T

d s s MR Intermediate / rear drive shaft assembly(LG30F.04 | .04)( & /Figure 19)

e RE E3 Wtk i pa
Item Parts number Part Description Specification Qty Remarks

1 | 2201G1-023B 2% X Flange yoke 2

2 | 2201G1-026A K Snap ring 8

3 | EQ140-II +F Ak Spider assembly 2

4 | 2201G1-065A i Fy Oil baffle 1

5 | ZL50-012C BEY Socket pipe yoke 1

6 | 220G1-060 P A Balance piece FE

7 | Q700BO1 TH g Oil nozzle Z1/8” 1

8 | JJZL50-088 RS Dustproof sleeve oil seal 1

9 |JJzZL50-011A EHEE Sealing socket 1

10 [ 2201KA160-056 P& Yoke shaft 1

58



LONKING 72X

¥/ % CONTROL SYSTEM

#iE %4 Control System(LG30F.05 IIl)( & /Figure 20)

59



¥/E &% CONTROL SYSTEM

LONKING 72T

#1E &4 Control System(LG30F.05 IIl)( & /Figure 20)

e RS B T BE T
Item Parts number Part Description Specification Qty Remarks
1 | LG30F.05 Il .01 AR TR ER D 0 Y Transmission control assembly 1 J524 305000D

2 | LG30F.05 Il .02 TAEER =A% Implement control assembly 1

60



I.OIII(I—IIG 7z AR 4K SPEED CONTROL ASSEMBLY
A sk Speed control assembly (LG30F.05 Il .01)( Bl /Figure 21)

61



RIS SPEED CONTROL ASSEMBLY

LONKING 72T

Ayl Kk Speed control assembly (LG30F.05 Il .01)( & /Figure 21)

e RE E3 Wtk i pa
ltem Parts number Part Description Specification Qty Remarks

1 | GB/T5782 W Bolt M6 x 55 2

2 | GB/T93 [ Washer 6 2

3 | LG30F.05 I111.01.01 Wk B Gear shift flexible shaft 1

4 | LG30F.05 111.01.02 245 S5 B By ] S B Speed control flexible shaft securing 1

block

5 | LG853.05.01-001 B Lock block 1

6 | GB/T93 HE Washer 8 2

7 | GB/T5783 BEFE Bolt M8 x 35 2

8 | GB/T97.1 | Washer 10 2

9 | GB/T93 HPE Washer 10 2

10 | GB/T5783 B2 A Bolt M10 x 20 2

11 | LG30F.05 111.01-001 | [&5%E 2tk Securing support board 1

12 | LG30F.05 111.01.03 AR SRR AR Speed control valve 1

13 | GB/T97.1 gAY Washer 12 2

14 | GB/T93 | Washer 12 2

15 | GB/T5782 WA Bolt M12 x 120 2

62



I.GIIKI—IIG p - - TAERH A K IMPLEMENT CONTROL ASSEMBLY
T4 %5 Implement control assembly(LG30F.05 Il .02)( & /Figure 22)

63



TAE#EI S IMPLEMENT CONTROL ASSEMBLY

LONKING 72T

T4 %5 Implement control assembly(LG30F.05 1l .02)( & /Figure 22)

e RE B Wtk R P
ltem Parts number Part Description Specification Qty Remarks

1 | LG853.05.02-001 iz Yoke connector 2 J7N 407610B

2 | LG853.05.02-002 E M Securing support board 1 5N 407609C

3 | LG853.05.02.01 BRI B Control flexible shaft 2

4 | GB1153-89 32 SL Ry E AR Connecting pressure oil cup 90 1

5 | GB/T5783 BEFE Bolt M10 x 30-8.8 3

6 | GB/T6170 R R} Nut M10 3

7 | GB/T97.1 | Washer 10 9

8 | LG853.05.02.02 [&] 52 28 Securing bracket 1 J5i-~N 407614-617B
9 | LG853.05.02-012 LML Y Bolt 1

10 | LG853.10.06-005 HJE Washer 10 2

11 | LG30F.051.02.05 BRI E Control lever oil filling hose 1

12 | GB/T5783 AL Bolt M10 x 35 2

13 | GB/T96 | Washer 10 3

14 | LG853.05.02-007 il Shaft seat 1 i 5 407604B

15 | LG853.05.02-008 148 Circlip 2 Ji’N 407603B

16 | GB/T93 HPE Washer 10 8

17 | GB/T5783 BE A Bolt M10 x 20 3

18 | LG853.05.02-009 5 Bush 2 Ji% 407601B

64



I.GIIKI—IIG p - - TAERH A K IMPLEMENT CONTROL ASSEMBLY
T4 %5 Implement control assembly(LG30F.05 Il .02)( & /Figure 22)

21

65



TAE#EI S IMPLEMENT CONTROL ASSEMBLY

LONKING 72T

T4 %5 Implement control assembly(LG30F.05 1l .02)( & /Figure 22)

21 | LG853.05.02-011 7 AR Knob

s RE E35 W BE pa
Item Parts number Part Description Specification Qty Remarks
19 | LG853.05.02-010 h Shaft 1 Jik 407602B
20 | LG853.05.02.03 BRI LK Control level assembly 2 Ji4 307611-611D
M12 x 32 2

66



I.GIIKI—IIG 7z #1675 Z 4 STEERING HYDRAULIC SYSTEM
#EWE 74 Steering hydraulic system(CDM833.06)( & /Figure 23)

(&

\

67



R 245 STEERING HYDRAULIC SYSTEM

LONKING 72T

#EWE 74 Steering hydraulic system(CDM833.06)( & /Figure 23)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks
1 LG30F.06 11l .02 VR A AL Hydraulic steering gear 1
2 | GB/T5783-2000 B2 AR Bolt M10 x 30-8.8 8
3 | GB/T93-1987 | Washer 10 12
4 | GB/T97.1-2002 HPE Washer 10 9
5 | L1CH-22-20GB S22 N Adapter 4
6 | 20411-22GB/20491- | Bafaim 4 yh e & Single flow stabilizer valve oil outlet 1
22GB*2W10*650 hose
7 | L1CH-22-24GB AR k44 | Single flow stabilizer valve oil outlet 2
adapter
8 | FLD-F30W EA fS 1] Single flow stabilizer valve 1
9 | 20411-27T/87391-12 | #m 22 Ky K& Steering pump oil outlet hose 1
*2W12*405
10 | GB/T93-1987 HpE| Washer 8
11 | GB/T5783-2000 BEFE Bolt M8 x 30-8.8 8
12 | GB/T3452.1-2005 O 2K O-ring 25 x 3.55 2
13 | FL-12 Rk Flange clamp 2
14 | LG30F.06 | -004 EEl =1/ Single flow stabilizer valve 1

bracket

68



I.GIIKI—IIG 7z #1675 Z 4 STEERING HYDRAULIC SYSTEM
#EWE 74 Steering hydraulic system(CDM833.06)( & /Figure 23)

69



R 245 STEERING HYDRAULIC SYSTEM

LONKING 72T

#EWE 74 Steering hydraulic system(CDM833.06)( & /Figure 23)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks
15 | L1CH-27D B R4 IR 3 v Ak Single flow stabilizer valve oil 1
inlet adapter
16 | 20411-22GB*2W10 K] 28 B L Hose from steering gear to 2
*880 ks steering cylinder
17 | LG30F.06 | .07 Ja ZE4e ) o E4NE | Rear frame turning transition 2
connector
18 | GB/T5782-2000 W Fe Bolt M10 x 70-8.8 3
19 | GB/T6170-2000 BER] Nut M10-8 3
20 | LG30F.06 | -006 Bk Pipe clamp 1
21 | GB/T5782-2000 WA Bolt M10 x 42-8.8 1
22 | CDM833.06.02 A 5 m) Y i Right steering cylinder 1 HSK80 / 45 x 315
23 | LG30F.06 | .08 BT 42845 mnd 23k | Front frame turning transition 1
connector
24 | 20411-22GB*2W10*750 | #% |m) 25 [2] y e & Steering gear oil return hose 2
25 | CDM833.06.03 e e ) L Left steering cylinder 1 HSK80 /45 x 315
26 | 20411-22GB/20491- 5 e Vi T a3 v e Steering cylinder oil inlet hose 2
22GB*2W10*550
27 | ®25 x 4-170 Jilnk=s Hose 1

70



I.GIIKI—IIG 7z #1675 Z 4 STEERING HYDRAULIC SYSTEM
#EWE 74 Steering hydraulic system(CDM833.06)( & /Figure 23)

2N

29
28

)

Pa)

71



R 245 STEERING HYDRAULIC SYSTEM

LONKING 72T

#EWE 74 Steering hydraulic system(CDM833.06)( & /Figure 23)

22GB*2wW10*730

e RE E3 Wtk i P
Item Parts number Part Description Specification Qty Remarks
28 | JB/T8870-1999 W5 57 Hose clamp (©32-38) 2
29 | LG30F.06 | -007 T m) ZE 3 Steering pump oil inlet pipe 1
30 | 20431-22GB/20491- A 2 m 2 |Hose from single flow stabilizer 1
22GB*2W10*690/180 ° valve to steering gear
31 | 20411-22GB/20431- s AB iy [Steering gear oil outlet hose 2
22GB*2W10*840 & for A,B
32 | 20411-22GB/20431- 5 o) 2% ] Vi e i Steering gear oil return hose 1

72




I.OIII(I—IIG 7z AW ERE P HYDRAULIC STEERING GEAR
2w E#rE#plL Hydraulic steering gear (LG30F.06 11 .02)( & /Figure 24)

19

73



4 Wi B WAL HYDRAULIC STEERING GEAR

LONKING 72T

4w ERmL Hydraulic steering gear (LG30F.06 11l .02)( & /Figure 24)

FF5 R5 B A% HE £
ltem Parts number Part Description Specification Qty Remarks

1 GB/T6170 =N Nut M10-8 1

2 | GB/T93 B JE Washer 10 5

3 | GB/T97.1 ez Washer 10 1

4 | LG853.06.02.01 WACIE:NSYE Steering wheel assembly 1

5 | LG853.06.02.02 SHE Conducting sleeve 1 J5i-~N 306114-115D
6 | GB/T5783 Y Bolt M6 x 12-8.8 4

7 | GB/T93 HE Washer 6 5

8 | LG853.06.02.03 2H & TF R[] 2 ik Combined switch securing board 1 J5% 306110-111D
9 | GB/T5783 ey Bolt M6 x 20-8.8 1

10 | GB/T6170 =N Nut M6-8 1

11 | GB276-89 BRI ] Ch BR K Single row radial ball bearing 104 1

12 | LG853.06.02-001 P01 ] 7 A Electronic lock securing board 1 J5% 306113D

13 | LG853.06.02.04 % ) il Steering shaft 1 J7°~ 306104-105D
14 | LG853.06.02.05 SANEE Outer shealth 1 J5i~ 306106-109D
15 | GB/T5782 Y Bolt M10 x 85-8.8 4

16 | LG853.06.02.08 IF 7 Fixed Seat 1

17 | GB/T301-1995 Bl K Roller bearing 51106 1

18 | LG853.06.02-003 LA Adjusting gasket 1

74




I.OIII(I—IIG 7z AW ERE P HYDRAULIC STEERING GEAR
2w E#rE#plL Hydraulic steering gear (LG30F.06 11 .02)( & /Figure 24)

75



-
Wi #E Nl HYDRAULIC STEERING GEAR LONKING 7= 1L

4w ERmL Hydraulic steering gear (LG30F.06 11l .02)( & /Figure 24)

e ke ZFR T BE %
Item Parts number Part Description Specification Qty Remarks
19 | LG30F.06.02.01 AR A HL Hydraulic steering gear with valve 1 BZZ1-E400C(FK143020)

(7B ) block (select implement)

20 | LG30F.06 111 .02-001 | 47k

76



LONKING 2L 31T STEERING CYLINDER
wmmfr Left steering Cylinder (Left:CDM833.06.03 Right:CDM833.06.02)( K /Figure 25)

77



3l STEERING CYLINDER

LONKING 72T

wmmfr Left steering Cylinder (Left:CDM833.06.03 Right:CDM833.06.02)( K /Figure 25)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks
1 | CDM30-630001 I ZEFT Piston rod 1
2 | AF 4560 Z5071 575 21 P Dust ring 45 x 60 x 7.5 1
3 | GB894 Ty R i Y B External circlip 70 1
4 | ZL30-630002B B2 Ring 1
5 | ZL30-630003 L [ Spring sprag 1
6 | BS 4561 P5008 T R 3 st B External spring washer 45 x 60 x 11.4 1
7 | 2-335 O JEH O-ring 69.22 x 5.33 1
8 418 External stage ring 80 x 71 x 1.52 1
9 | CDM30-630004 BEmE Guide sleeve 1
10 | FR 4505 Q5029 AR Support ring 45 x 50 x 9.7 2
11 | FR 7506 Q5029 RN Support ring 75%x 80 x9.7 2
12 | 2-224 O ek O-ring 44.04 x 3.53 1
13 | KR 008000701 T ZE S Piston seal ring 80 x 64.5 x 6.3 1
14 | GB/T 77-2000 WS AT e i84%] | Hexagon socket flat end set M8 x 16 1
screw
15 | GB/T 308-1989 AN ER Steel ball ¢ 55 1
16 | ZL30-630005B TG 2E Piston 1
17 | ZL30-631000B R(L) | A ( A ) HLELiAK Right (left) cylinder body 1

78



LONKING 2L 31T STEERING CYLINDER
wmmfr Left steering Cylinder (Left:CDM833.06.03 Right:CDM833.06.02)( K /Figure 25)

79



3l STEERING CYLINDER

LONKING 72T

wmmfr Left steering Cylinder (Left:CDM833.06.03 Right:CDM833.06.02)( K /Figure 25)

s RE E35 W i pa
Item Parts number Part Description Specification Qty Remarks
18 | GB893 FLA RS B Internal circlip 62 2
19 | JB/T8879-2001 KT K Joint bearing GE40ES-C3 1
20 | ZL30-630006 e Bush 1 IRV
21 | BR 045A 00601 2% ] Damping 45 x 60.5 x 6 1 oz

80




I.GIIKI—IIG 7z TAEWE &% IMPLEMENT HYDRAULIC SYSTEM
THERERZ Implement hydraulic system (CDM833.07)( & /Figure 26)

81



TAEM & %% IMPLEMENT HYDRAULIC SYSTEM

LONKING 72T

THERERZ Implement hydraulic system (CDM833.07)( & /Figure 26)

e RS B T R P
ltem Parts number Part Description Specification Qty Remarks
1 | CDM833.07.01 L Sk Tilt cylinder 1 A
HSGK140 / 80 x 553
2 | LG30F.071.03 BB 5 AN Tilt cylinder rear chamber pipe 1
3 | GB/T3452.1-1992 O O-ring 30 x 3.55 2
4 | GB/T5783 Y Bolt M10 x 30 29
5 | GB/T93 gAY Washer 10 61
6 | H-H/25/28-11-L950 B LM R Tilt cylinder hose 2
7 | LG30F.07 1.04 LR 2 5 | Pipe from multiple valve to tilt 1 J5i-~ 307023-023D
N cylinder rear chamber
8 | LG853.07-007 EAR Press plate 6 J&°~ 407021B
9 | GB/T3452.1-2005 O I O-ring 45x 3.5 6
10 | GB/T5783 L Bolt M10 x 35 28
11 | LG30F.07 1 .05 LR R B AT | Pipe from multiple valve to tilt 1 J5iA4 307014-015D
e cylinder front chamber
12 [ LG30F.07 1 .06 BUZEZR m 2L | Front frame oil return transition 1 LG30F.07007-007A-1
connector
13 | H-H/32/34-11-L880 Bz al i i Articulated oil return hose 1

82




I.OIII(I—IIG 7z TAEWE &% IMPLEMENT HYDRAULIC SYSTEM
THERERZ Implement hydraulic system (CDM833.07)( & /Figure 26)

83



TAEM & %% IMPLEMENT HYDRAULIC SYSTEM

LONKING 72T

THERERZ Implement hydraulic system (CDM833.07)( & /Figure 26)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks
14 | LG30F.07 | .07 TG4 E L | Rear frame oil return transition 1 JiN LG30F.07009-009A
connector
15 | 90F(32)-H/25/28-11-L800| T 1E%% Hi yh i Implement pump outlet hose 1
16 | LG30F.06.01 KRR IR Duplex gear pump 1 CBG2080/2040-B3BL
17 | LG853.06-001 PR Seal gasket 1
18 | GB/T898 R IR Stud AM12 x 45 4
19 | GB/T6170 BEL) Nut M12 8
20 | GB/T97.1 [ Washer 12 6
21 | GB/T93 HJE] Washer 12 12
22 | H-H/38/42-11-L900 U 25 W i e Duplex pump oil suction hose 1
23 | ®38 x 4-360 JG SRR e ke | Rear frame oil return fabric hose 1
24 | JB/T8870-1999 W% 4 Hose clamp (P38-57) 2
25 | LG30F.07 1 .08 G4 yERESL | Rear frame oil inlet transition 1 Ji N LG30FK.07010-012
connector
26 | LG30F.07 | -002 B e Pipe clamp 1 Ji’N LG30F.07012A
27 | H-H/25/28-2S-L.880 | &d3z3dk v i Articulated oil inlet hose 1
28 | LG30F.071.09 BT 28y g B2 sL 44k | Front frame oil inlet transition 1 J&°~ LG30F.07008-008A

connector

84




TAEME %% IMPLEMENT HYDRAULIC SYSTEM

THERERZ Implement hydraulic system (CDM833.07)( & /Figure 26)

LONKING 72X

85



TAEM & %% IMPLEMENT HYDRAULIC SYSTEM

LONKING 72T

THERERZ Implement hydraulic system (CDM833.07)( & /Figure 26)

e RS B T R T
ltem Parts number Part Description Specification Qty Remarks
29 | 90F(32)-H/25/28-11- | 43 jl i3k v i i Distribution valve oil inlet hose 1
L1000
30 | H-H/19/18-11-L892 =PS8R Hose assembly 4
31 | LG853.07.23 A S Al Multiple valve 1 DF32.2C
32 | GB/T5782 Y Bolt M12 x 140 2
33 | GB/T5782 AL Bolt M12 x 120 2
34 | LG30F.071.10 B8 G RN Lift cylinder front chamber pipe 1
35 | LG30F.07 | .11 HE G G AN Lift cylinder rear chamber pipe 1
36 | LG30F.071.18 =R AR AR Lift cylinder front chamber pipe 1 5 LG30F.071.10
gL
37 | LG30F.071.19 HEE G AN Lift cylinder rear chamber pipe 1 5 LG30F.07 | .11
3L
38 | GB/T3452.1-1992 O JEH O-ring 32 x 3.1 4
39 | LG30F.07 1.12 B LT B AN Tilt cylinder front chamber pipe 1 J5i-~ 307031-031D
40 | CDM833.07.02C BV L Lift cylinder 2 5 A
HSGK125/70 x 775
41 | GB1235-76 O & O-ring 50 x 3.1 3

86




TAEME %% IMPLEMENT HYDRAULIC SYSTEM

THERERZ Implement hydraulic system (CDM833.07)( & /Figure 26)

LONKING 72X

87



TAEM & %% IMPLEMENT HYDRAULIC SYSTEM

LONKING 72T

THERERZ Implement hydraulic system (CDM833.07)( & /Figure 26)

e RS B T R P
ltem Parts number Part Description Specification Qty Remarks
42 | LG30F.071.13 A3 TE 1 ] Y A A Distribution valve oil return pipe 1 JiN
LG30F.07005-006A-1
43 | LG30F.07 1 .14 SR A B E AT RS Pipe from distribution valve to lift 1 JEN
s cylinder front chamber LG30F.07001-002A
44 | LG30F.071.15 TG IR 22 58 T T )5 il Pipe from distribution valve to lift 1 JEoH
N cylinder rear chamber LG30F.07003-004A
45 | LG30F.07 1 -003 SERTHE A & 2 | Lift cylinder oil inlet/outlet pipe 2 J54 307040D
clamp
46 | GB/T5783 A Bolt M8 x 30 2
47 | GB/T6170 BER) Nut M8 14
48 | GB/T97.1 [ Washer 8 10
49 | GB/T93 gAY Washer 8 10
50 | H-H/32/34-11-L770 B 2R 25 B v e i Front frame oil return hose 1
51 | LG30F.07 | -006 & e Pipe clamp 2 Ji4 LG30F.07025A
52 | GB/T5782 A Bolt M8 x 90 6
53 | LG833B.07.01 W JH 46 B v AR A Hydraulic oil tank oil return pipe 1 JEN
LG30F.07011-011A
54 | LG30F.07 | -004 FERR Press plate 1 J&°~ 407027B

88




TAEME %% IMPLEMENT HYDRAULIC SYSTEM

THERERZ Implement hydraulic system (CDM833.07)( & /Figure 26)

LONKING 72X

89



TAEWE &% IMPLEMENT HYDRAULIC SYSTEM I.OI'II(I—IIG p
THERERZ Implement hydraulic system (CDM833.07)( & /Figure 26)

e RS B T R P
Item Parts number Part Description Specification Qty Remarks
55 | LG30F.07 1 .17 KU IR R TH AN Duplex oil suction pipe 1 J5ZN
LG30FK.07034-037
56 | LG30F.07 | -005 M AR Pump oil suction pipe press plate 1 ik 307026D
57 | GB/T5783 WA Bolt M12 x 40 4
58 | LG50D.07-001 Ly AR R Tilt cylinder guard board 1
59 | GB/T97.1 | Washer 10 2
60 | GB/T5783 e Bolt M10 x 20 2
61 | GB/T5782 B2 AE Bolt M10 x 55 2

90



I.OIII(I—IIG p - - EE ML LIFT CYLINDER
e Lift Cylinder (CDM833.07.02)( &l /Figure 27)

91



ST LIFT CYLINDER

LONKING 72T

s Lift Cylinder (CDM833.07.02)( & /Figure 27)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks
1 | ZL30-720001 FoATk Pull rod head 1
2 | AF 7016 Z5071 5 21> P&l Dustproof ring 70 x 84 x 8 1
3 | GB894 Ty R i Y B Spring sprag for shaft 105 1
4 |2-241 O O-ring 98.02 x 3.53 1
5 | ZL30-720005B 78 Ring 1
6 |2-247 O ek O-ring 117.07 % 3.53 1
7 | ZL30-720006 A Y PR Spring sprag 1
8 | BS 7085 P5008 Tk B 22 3t B Seal ring for shaft 70 x 85 x11.4 1
9 |2-349 O Jr ¥ O-ring 113.67 x 5.33 1
10 | CDM30-720003 B2mE Guide sleeve 1
11 [ BR 070A 00601 Tk P B 1o BB Ladder ring for shaft 70 x 85.5 % 6.3 1
12 | FR 7005 Q5029 AR Bearing ring 70 x 75 x 9.7 2
13 | 2-148 O JEH O-ring 69.52 x 2.62 1
14 | ZL30-720004B % Piston 1
15 | FR C052 Q5029 ORI Bearing ring 120 x 125 x 15 2
16 | 0K 0125 00701 T FE Seal ring for piston 125 x 104 x 8 1
17 418 Sprag 125X116X1.52 1
18 | ZL30-721000B HAREN Cylinder body 1

92



I.OIII(I—IIG p - - EE ML LIFT CYLINDER
e Lift Cylinder (CDM833.07.02)( &l /Figure 27)

93



ST LIFT CYLINDER

LONKING 72T

s Lift Cylinder (CDM833.07.02)( & /Figure 27)

e RE E3 Wtk i P
Item Parts number Part Description Specification Qty Remarks

19 | GB893 FLA RS B Spring ring for hole 75 2

20 | JB/T8879-2001 KT K Joint bearing GE50ES-C3 1

21 | GB/T 308-1989 ER S Steel ball S o 8 1

22 | GB/T 77-2000 N 7S i B2 84T | Hollow-head setscrew M12 x 10 1

23 | GB/T 77-2000 WS P 22 1247 | Hollow-head setscrew M12 x 16 1

24 | CDM30-720002 TS Piston shaft sleeve 1

94



I.OIII(I—IIG p - - #:LGT TILT CYLINDER
#3ygr Tilt Cylinder (CDM833.07.01)( & /Figure 28)

95



2Ly TILT CYLINDER

LONKING 72T

#3lyhfr Tilt Cylinder (CDM833.07.01)( & /Figure 28)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks
1 | ZL30-712000 W FEATF AL Piston rod component 1
2 | AY 080A P5008 575 21 P Dust ring 80 x90 x7 1
3 | T20 Ty R 22 4t B External seal ring 80x95x114 1
4 | GB/T5785 WA Bolt M20 x 1.5 x 70-8.8 6
5 | GB/T93 gAY Washer 20 8
6 b FH Ao BB Seal ring for shaft 80 x 95.5 x 6.3 1
7 | ZL30-710002 A E Guide sleeve 1
8 O KK O-ring 129.54 x 5.33 1
9 R Support ring 80 x 85 x 9.7 2
10 O Kl O-ring 78.74 x 5.33 1
11 KR Support ring 135 x 140 x 15 2
12 Vi SE 28 B Piston seal ring 140 x 119 x 8 1
13 | ZL30-710003B 2 Piston 1
14 | GB/T 77-2000 WS A P & e k24T | Hexagonal socket flat end set M12 x 10 1 33H fiFfE
screw
15 | GB/T 77-2000 NS P 2 52 24T | Hexagonal socket flat end set M12 x 28 1
screw
16 | GB/T 308-1989 HHER Steel ball S8 1

96



I.OIII(I—IIG p - - #:LGT TILT CYLINDER
#3ygr Tilt Cylinder (CDM833.07.01)( & /Figure 28)

/\\\
~ ~
e \\
e \\

i8]

97



2Ly TILT CYLINDER

LONKING 72T

#3lyhfr Tilt Cylinder (CDM833.07.01)( & /Figure 28)

e RE E3 W i pa
Item Parts number Part Description Specification Qty Remarks

17 | ZL30-711000A KL Cylinder body 1

18 | GB/T893 FUFH 3 1 P Circlip for hole 90 2

19 | JB/T8879-2001 AT B K Joint bearing GEG6OES-C3 1

20 | GB/T5875 B2 AR Bolt M20 x 1.5 x 80-8.8 2

21 | ZL30-710004 & Bush 1

22 | GB/T5783-2000 Y Bolt M8 x 16 2

23 | ZL50F-710005 SR Guide board 1

98



I.OIII(I—IIG =1 W A6 2% HYDRAULIC TANK ASSEMBLY
wEmsH R Hydraulic tank assembly (LG30F.13.09)( & /Figure 29)

99



Wi R4S 2% HYDRAULIC TANK ASSEMBLY

LONKING 72T

wEmsH R Hydraulic tank assembly (LG30F.13.09)( & /Figure 29)

e RE E3 Wtk R P
ltem Parts number Part Description Specification Qty Remarks

1 | LG853.13.08.05 [ A i b Round dip stick 2

2 | LG853.13.08.04 SR PETE 5 Air filter 1

3 | GB/T5783 AL Bolt M8 x 20-8.8 4

4 | GB/T93 HPE Washer 8 4

5 [ GB/T97.1 [ Washer 8 4

6 | LG30F.13.09.01 VS RRE LN Hydraulic oil tank body 1 Ji’4 307501-524D
7 | LG30F.13.09.02 EIN: AN Oil return filter core 1

8 | LG853.13.08-002 £ Gasket 4

9 | LG30F.13.09.04 BN Ry < oil return flange cover 1

10 | GB/T5783 WA Bolt M10 x 30-8.8 24

11 | GB/T93 [ Washer 10 24

12 | GB/T971 e Washer 10 24

13 | LG843.13.09.04 RS Flange cover weldment 2

14 | LG30F.13.09.03 W2 YR YR 30 oil suction filter core 1

15 | LG853.13.08-003 TRZR Magnet ®80 x ®40 x 12 1

16 | LG853.13.08.03 T 55 Oil drain cover 1

17 | LG853.13.08-001 ¥k Plug 1

18 | GB/T5783 A Bolt M16 x 40-8,8 2

100



I.OIII(I—IIG =1 W A6 2% HYDRAULIC TANK ASSEMBLY
wEmsH R Hydraulic tank assembly (LG30F.13.09)( & /Figure 29)

101



Wi R4S 2% HYDRAULIC TANK ASSEMBLY

LONKING 72T

wEmsH R Hydraulic tank assembly (LG30F.13.09)( & /Figure 29)

s RE E35 W BE pa
Item Parts number Part Description Specification Qty Remarks
19 | GB/T93 | Washer 16 5
20 | GB/T97.1 [ Washer 16 5
21 | GB/T5783 ey Bolt M16 x 35-8.8 2

102



I.OIII(I—IIG 7z #|21%% SERVICE BRAKE SYSTEM
%Iz %4 Service brake system (CDM833.08)( Kl /Figure 30)

103



filzh %4t SERVICE BRAKE SYSTEM

LONKING 72T

%31 %% Service brake system (CDM833.08)( & /Figure 30)
e RE E3 Wtk R P
ltem Parts number Part Description Specification Qty Remarks
1 | LG853.08-004 i Y Connecting bolt 6
2 | LG853.08-005 gAY Washer 12
3 | LG853.08.03 BN 128 Front booster pump oil outlet pipe 2
4 | LG853.08-012 BUMFH & =@k Front axle oil channel T-connector 1
5 | GB/T5783 BE AR Bolt M12 x 25 4
6 | GB/T93 P Washer 12 12
7 | GB/T6170 BER) Nut M12 8
8 | LG30F.08.10 I IWAE Air booster pump 2
9 | LG853.08-013 s ek Brake air pipe connector 2
10 | LG853.08-009 HPE Washer 4
11 | 90C-C/8I-L=2300 SN AR Hose from brake valve to front 1
L= booster pump
12 | LG853.08.12 SRR Air pressure gauge connecting 1
pipe
13 | LG853.08-008 HIZAT FF o6 =83k | Brake lamp switch T-connector 1
14 | GB/T5783 WA Bolt M12 x 30 4
15 | LG853.08.09 k=N Air brake master valve 1
16 | LG853.01-002 W 223k Pressure connector 1

104



-

LONKING 72 1L

iz 4t SERVICE BRAKE SYSTEM

%z &4 Service brake system (CDM833.08)( % /Figure 30)

105



filzh %4t SERVICE BRAKE SYSTEM

LONKING 72T

%31 %% Service brake system (CDM833.08)( & /Figure 30)
e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks
17 | LG853.08-007 I R 42z Sk R Pressure connector seat 1
18 | LG853.08-006 A L Air inlet connector 1
19 | 90C-C/8I-L=1400 SR EY Y AR Hose from brake valve to rear 1
W booster pump
20 | LG853.08.11 R E Brake hose 1
21 | LG853.08.13 Jan 712 B eE Rear booster pump oil outlet pipe 4
22 | C/81-L=3200 11 25 B L R Hose from air tank to brake 1
Jii=s master valve
23 | 20711-18-05XJS8XL | LML E T 1284022 | Wired hose from compressor to 1
1500 L= drier
24 | LG853.08-001 Bk Connector 3
25 | LG853.08.08 1T ] Relief valve 1
26 | LG855.08-001 ST R S 48 Relief valve bracket 1
27 | GB/T5783 BE A Bolt M8 x 25 2
28 | GB/T93 e Washer 8 4
29 | GB/T5783 WA Bolt M8 x 85 2
30 | GB/T6170 LS hs Nut M8 2
31 | LG853.08.02 N 22 B Wire wrapping hose 1

106



-

LONKING 72 1L

iz 4t SERVICE BRAKE SYSTEM

%Iz %4 Service brake system (CDM833.08)( Kl /Figure 30)

/i
V7AN 1 v,
218 V=

S =t
AN

X,

o

107



filzh %4t SERVICE BRAKE SYSTEM

LONKING 72T

%Iz %4 Service brake system (CDM833.08)( &l /Figure 30)

e RE E3 Wtk i pa
Item Parts number Part Description Specification Qty Remarks
32 | LG30F.08 | .01 fiti L& Air tank 1 Ji2N 308400D
33 | LG853.08-014 JE M % = i 4=k Rear axle oil pipe T-connector 1
34 (JB1002 kY Copper pad 22 4

108




LONKING 72X

S SRR AIR TANK ASSEMBLY

e MR Air tank assembly(LG833B.08.01)( & /Figure 31)

8
X
AN )
N /
\\\
A S 7
AN
%
@ 6
\ ) >
@
2 4

9

{

109



= A B AIR TANK ASSEMBLY

LONKING 72T

e M Air tank assembly(LG833B.08.01)( & /Figure 31)

e RE E3 W i pa
Item Parts number Part Description Specification Qty Remarks

1 | LG833B.08.01.01 fitr L Air tank 1

2 LG853.08.01.02 Gkl Inflation valve 1

3 LG853.08.01.03 TK ] Water drain valve 1

4 | LG853.08.01.04 4R Safety valve 1

5 | GB/T5783-2000 W24 Bolt M10 x 20-8.8 4

6 GB/T97.1-2002 Hu g Washer 10 4

7 GB/T93-1987 | Washer 10 4

8 | LG853.08-001 ¥k Plug 2

110



LONKING 72X

#:H5) & DISC BRAKE

# #1305 Disc brake( K /Figure 32)

18

M



#5198 DISC BRAKE

LONKING 72T

# #1305 Disc brake( K /Figure 32)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks
1 | JF.A.SM.01 Je A Clamp 1
2 | JF.A.SM.02 A Pin roll 4
3 | JEA.SM.03 SRS Dust hood 4
4 | JFA.SM.04 A E A Rectangle seal ring 4
5 | JF.A.SM.05 B oy R G Qil inlet pump Cover 1
6 | JFA.SM.07 L% Spout plug 1
7 | JFA.SM.08 i 2 Piston 4
8 | GB3452.1-2005 O H%EH O-ring 75 x 3.1 2
9 | GB5782-2000 ey Bolt M10 x 35-8.8 8
10 | GB93-1987 oS SR Spring washer ®10 8
11 | JFA.SM.09 ES R A Qil-seal pump cover 1
12 | GB5782-2000 AL Bolt M10 x 30-8.8 4
13 | GB6170-2000 BER] Nut M10-6 4
14 | GB308-2002 PHER wheel ball ®9 2
15 | JEA.SM.10 TS Air bleeder 2
16 | JF.A.SM.11 TR = Deflating valve hood 2
17 | JFA.SM.12 HEAS Taper pin 4
18 | JF.A.SM.06 JEEHE S Friction plate assembly 2

112



I.GIIKI—IIG =1 FHh £ PARKING BRAKE SYSTEM
F#4Izh &4 Parking brake system(CDMB835E.09 | )( % /Figure 33)

113



Flzh %4 PARKING BRAKE SYSTEM I.OI'II(I—IIG y,Ju
F#4Izh &4 Parking brake system(CDMB835E.09 | )( & /Figure 33)

e RE E3 Wtk i pa
Item Parts number Part Description Specification Qty Remarks

1 LG853.09.03 FREIPIEE Parking brake control device 1

2 | LG30F.09 III .01 - Bh 3 i Parking brake flexible shaft 1 J55 309001-001D

3 | LG853.09-001 Hhi%EE Y Flexible shaft connecting yoke 1

4 | LG30F.09 Il -001 47 Bend lever 1 J5A4 309002D

5 | GB/T5783 BE AR Bolt M8 x 25 2

6 | GB/T6170 R R} Nut M8 2

7 | GB/T93 HE Washer 8 2

8 | GB/T882 g Pin B10 x 35 1

9 | GB/T91 TF 145 Cotter pin 3x30 1

10 | GB/T97.1 HPE Washer 10 1

114



-

LONKING 72 1L

ZEHR 2 % FRAME SYSTEM

Frame System(CDM833.10)( & /Figure 34)

R4

IR

115



LI 2% FRAME SYSTEM

LONKING 72T

%324 Frame System(CDM833.10)( %] /Figure 34)

e RE E3 Wtk R P
ltem Parts number Part Description Specification Qty Remarks

1 | JB/T7940.1 IERGIAWATE: Y 7 Straight pressure oil cup M10 x 1 11

2 | LG853.10-015 B 1) Steering pin 4

3 | LG853.10-014 FH Card board 4

4 | GB/T5783 WA Bolt M10 x 20-8.8 8

5 [ GB/T97.1 [ Washer 10 8

6 | GB/T93 gAY Washer 10 8

7 | LG30F.101.09 R AR Cover board assembly 1

8 | GB/T5783 Y Bolt M12 x 30-8.8 36

9 | GB/T93 | Washer 12 48

10 | CDM833.10.01 R Front frame 1

11 | LG853.10-021 REFPE Hose guard sheath 2

12 | CDM833.10.02 JaZE5E Rear frame 1

13 | LG30F.101.06 AR Upper articulated pin 1

14 | GB/T6170 BER] Nut M12-8 8

15 | GB/T5782 242 Bolt M12 x 100-8.8 8

16 | LG30F.101-010 L Adjusting gasket 2 Az 2

17 | GB/T297 K Bearing 32212 4 GB297-84 7512E

18 | LG30F.10 | -011 MK Bearing cover 2

116



-

LONKING 72 1L

ZEHR 2 % FRAME SYSTEM

Frame System(CDM833.10)( & /Figure 34)

R4

IR

117



LI 2% FRAME SYSTEM

LONKING 72T

%324 Frame System(CDM833.10)( %] /Figure 34)

e RE E3 Wtk R P
ltem Parts number Part Description Specification Qty Remarks
19 | HG4-692-67 i) Oil seal 60 x 80 x 12 2
20 | LG30F.101-003 = Cover 1
21 | GB/T5783 W2 A2 Bolt M12 x 25-8.8 4
22 | LG30F.10 | -007 MR Lower articulated pin 1
23 | LG30F.10 | -004 WhE Bush 1
24 | GBHG4-692-67 MHE=) Oil seal 70 x 90 x 12 2
25 [ LG30F.101-008 ik Adjusting gasket 1
26 | LG30F.101-009 HE Bush 1
27 | GB/T93 2P Washer 20 1
28 | GB/T5783 WA Bolt M20 x 30-8.8 1
29 | LG30F.10 | -005 BhR Bearing cover 2
30 | LG30F.10 I -006 Uit 5 End cover 1
31 | LG30F.101-012 RS IRk Transmission Fence plate 1
32 | LG30F.10 | -002 Bl T T A A Lift cylinder pin 2
33 | LG853.10-012 = Sleeve 2
34 | LG853.10-010 e Copper pad 2
35 | LG853.10-011 ] 2 2R Oscillating suspension pin 2
36 | LG30F.101.07 T Qil filling pipe 2

118



LONKING 72X

ZEHR 2 % FRAME SYSTEM

% Frame System(CDM833.10)( & /Figure 34)

119



LI 2% FRAME SYSTEM

LONKING 72T

%324 Frame System(CDM833.10)( %] /Figure 34)

e RE E3 Wtk i pa
Item Parts number Part Description Specification Qty Remarks

37 | LG30F.101.03 Ehan Oscillating suspension 1

38 | GB/T96 gAY Washer 12 4

39 | LG30F.101.08 TS R e QOil filter bracket 1

40 | LG30F.101.05 ShEE 485 Lift arm upper pin 2

41 | LG30F.101.04 B SLET IG 4 Fh Tilt cylinder rear pin 1

42 | CDM858A.101-001 | GE&ZEMIIE Rear frame rubber sheath 4

120



I.GIIKI—IIG 7z TYE%E A% IMPLEMENT ASSEMBLY SYSTEM
THEEEZ4 Implement assembly system(CDM833.11 | )( I /Figure 35)

121



TAERE R4 IMPLEMENT ASSEMBLY SYSTEM

LONKING 72T

THE%E R4 Implement assembly system(CDM833.11 | )( I /Figure 35)

e RS B T BE T
ltem Parts number Part Description Specification Qty Remarks
1 LG833.11.04 P Tilt arm 1
2 | CDM835E.111.03 ohE Lift arm 1
3 | LG30F.11.02 A Poll rod 1
4 | CDM833.111.01 R Bucket 1
5 | GB/T5783 W2 Fe Bolt M20 x 30 3
6 | GB/T93 g Washer 20 8
7 | GB/T1152-79 JHIAR Oil cup M10 x 1 8
8 | LG833.11.09 B3 R AR S Lower pin weldment of bucket 2
9 | LG843.11-007 SE T NHE Lift arm lower bush 4
10 | LG843.11-005 R SORME Tilt arm support bush 2
11 | LG833.11.06 PR S A Bl Tilt arm support shaft 1
12 | LG843.11-004 REREE Tilt arm sleeve 1
13 | LG833.11.08 e FeEEIE S Lift arm upper pin weldment 2
14 | LG853.10-012 = Sleeve 2
15 | LG833.11.07 TR s Tilt arm end pin 3
16 | LG843.11-002 R AR B Pull rod bush 2
17 | LG30F.11.01-001 FE IR Main cutting edge 1
18 | CDM853.11.01-002 | k)4 Tooth adapter 6

122



I.GIIKI—IIG 7z TYE%E A% IMPLEMENT ASSEMBLY SYSTEM
THE%E R4 Implement assembly system(CDM833.11 | )( I /Figure 35)

123



TERE 24 IMPLEMENT ASSEMBLY SYSTEM

LONKING 72T

THE%E R4 Implement assembly system(CDM833.11 | )( i /Figure 35)

s RE E35 W i pa
Item Parts number Part Description Specification Qty Remarks

19 | LG855.11 111 .01-026 | hE& Tooth 6

20 | LG855.11 111 .01-025 | #4& Circlip 6

21 | LG855.11 Il .01-024 | 44 Pin 6

22 | LG833.11.05 gL FAEEhE A Bucket upper pin weldment 1

23 | GB/T5783 BE AR Bolt M20 x 40-8.8 5

24 | GB/T97.1-2002 Hu g Washer 20 8

124



-

LONKING 72 1L

7%

25 % CAB SYSTEM

s 24 Cab System(CDM833.12)( & /Figure 36)

!

125



i 245 CAB SYSTEM

LONKING 72T

zy= %24 Cab System(CDM833.12)( & /Figure 36)

e RE E3 Wtk R P
ltem Parts number Part Description Specification Qty Remarks
1 LG30F.12-001 ) 2 T 355 Side window glass 2
2 | LG853.12-020 WIER % (2 Glass rubber strip (black) 13.2m
3 | CDM833.12.01 UG Cab weldment 1
4 | LG30F.12-017 LR LE Harness sheath 3
5 | LG30F.12-002 BB TR Decoration ceiling board 1
6 | LG30F.12-003 fg e Rl 1 Heat isolating material 1 1
7 | LG30F.12-004 el 2 Heat isolating material 2 2
8 | LG30F.12-005 FEHJdEE 3 Heat isolating material 3 4
9 | LG30F.12.02 TR, Left door assembly 1
10 | LG30F.12.03 AR Right door assembly 1
11 | LG853.12.02 5 ~JIEER 5-inch hinge 4
12 | LG853.12.08 K Rearview mirror 2
13 | LG30F.12-006 %A R 2% Transparent rubber strip 2.2m
14 | LG30F.12-007 B & I 5 Front windshield 1
15 | LG30F.12-008 J5 B IS Rear window glass 1
16 | GB/T5783 WA Bolt M8 x 20-8.8 8
17 | GB/T97.1 g Washer 8 4
18 | GB/T93 gAY Washer 8 4

126



LONKING 72X

e 245 CAB SYSTEM

zy= %24 Cab System(CDM833.12)( & /Figure 36)

127



i 245 CAB SYSTEM

LONKING 72T

zy= %24 Cab System(CDM833.12)( & /Figure 36)

e RE E3 Wtk i pa
ltem Parts number Part Description Specification Qty Remarks
19 | LG853.12-002 Y R AR Glass press board 8
20 | GB/T818 WRET Screw M5 x 10-8.8 16
21 | GB/T93 ez Washer 5 16
22 | GB/T97 1 HPE Washer 5 16
23 | LG853.12.05 PR Rubber pad 4
24 | LG853.12-010 EL 9 Gasket 4
25 | LG855.12-001 i Pin 4
26 | LG853.12-012 ki Tie plate 12
27 | GB/T889.2 JEWASEL: 35S Nylon locknut M18 x 1.5-8 4
28 | CDM833.12-001 5 R Rear decoration board 1
29 | LG30F.12-010 Ja 2 T BE AR Rear left doorpost decoration board 1
30 | LG30F.12-011 Ja A T TR SRR Rear right doorpost decoration board 1
31 | LG30F.12-012 BUZE T3S b Front left doorpost decoration board 1
32 | LG30F.12-013 BIA T TAEZE MR | Front right doorpost decoration 1
board
33 | LG853.12-003 YHRLNET Plastic rivet 45
34 | LG853.12.10 A 25 e A Seat 1
35 | GB/T5783 W2 A% Bolt M10 x 25-8.8 4

128



LONKING 72X

e 245 CAB SYSTEM

zy= %24 Cab System(CDM833.12)( & /Figure 36)

129



73 A% CAB SYSTEM I.OI'II(I—IIG p
zy= %24 Cab System(CDM833.12)( & /Figure 36)

e rRE R HiFe RE B
ltem Parts number Part Description Specification Qty Remarks

36 | GB/T93 P Washer 10 4

37 | GB/T97.1 [ Washer 10 10

38 | LG853.12.11 I THENR 2% Glass frame rubber strip 2 3.7m/ 1%

39 | LG30F.12-014 UREL Instrument panel 1

40 | GB/T845 H BURET Taper screw ST4.8 x 19 10

41 [ CDM833.12-002 INE 2 Instrument panel 1

42 | LG853.12-016 J7 A A2 Steering column hood 1

43 | GB/T818 WRET Screw M5 x 18-8.8 4

44 | GB/T5783 ey Bolt M6 x 20-8.8 6

45 | GB/T96.2 HPE Washer 6 6

46 | LG30F.12-020 iy F Ground pad 1 fic 2% 18 &

47 | LG853.12.01.01 BXE Fan housing 1

48 | CDM858A.12 | .06 AR Hammer 1

49 | CDM858A.12 1.05 KK B Fire extinguisher 1

50 | CDM858.12.04-021 | k& Wire sheath I 1

130



LONKING 72X

BEMEZAY OUT PANEL SYSTEM

E=m%% Out panel system(CDM833.13)( & /Figure 37)

131




BEMZRS OUT PANEL SYSTEM

LONKING 72T

E=m%% Out panel system(CDM833.13)( & /Figure 37)

e RE E3 Wtk i P
Item Parts number Part Description Specification Qty Remarks

1 CDM833.13.01 B ZE PE VR AR S R Front left mudguard assembly 1

2 | CDM833.13.02 BIA TSR R B AR Front right mudguard assembly 1

3 | LG853.13.03 HEAT B Combined lamp bracket 2

4 | LG30F.13.04 Ja A T4V AR RN R Rear right mudguard assembly 1

5 | LG30F.13.05 JG 2 RS TR IR L AR Rear left mudguard assembly 1

6 |LG30F.131.06 iIN--95857 Engine hood assembly 1

7 | LG30F.13.07 ¥ fli E Counter weight 1

8 | LG30F.13.08 PRV FE S AR Fuel tank assembly 1

9 | LG30F.13.09 W VAR LR Hydraulic oil tank assembly 1

10 | CDM853.16.04/05 =k Iron chock 2

132



I.GIIKI—IIG =1 Hi/{ A% ELECTRICAL SYSTEM
2 #4 Electrical System(CDM833.15V)( Kl /Figure 38)

30 34 38

133



< %4t ELECTRICAL SYSTEM

LONKING 72T

%4 Electrical System(CDM833.15V)( Kl /Figure 38)

e RE E3 Wtk R P
ltem Parts number Part Description Specification Qty Remarks
1 | GB/T971 | Washer 8 31
2 | GB/T93 gAY Washer 8 27
3 | GB/T5783 AL Bolt M8 x 16-8.8 2
4 | LG853.15.09 P, R W\ i, Electrical horn assembly DL50D-24 1
5 | LG30F.15.01 B R BR R TR Front frame harness 1
6 | GB/T5783 242 Bolt M8 x 25-8.8 10
7 | LG853.15.10 A &Y (K. 4D | Front combined lamp HDF-02D 2
8 | LG30F.15.11 Y& 28 B Al Z Wiper assembly 2D2332A 65° 1
9 | LG30F.15.12 iy pNil Square lamp WD140 x 90 2
10 | CDM833.15V .02 2 I = 2R TR Cab harness 1
11 | LG30F.15.13 KT Rectangle ceiling lamp 216-1 1
12 | GB/T845 H BURET Taper screw ST4.8 x 19 11
13 | LG853.15.42 HETFR Combined switch JK321D | 1
14 | GB/T818 + A SR ET Cross head screw M5 x 18-4.8 12
15 | GB/T93 ez Washer 5 16
16 | LG855.15.45 B XU B Fan SGF-03A 1
17 | GB/T6170 SN Nut M5 12
18 | CDM858A.1511 .48 | ZR)T Warning lamp SB4000 1

134



-

LONKING 72 1L

X %% ELECTRICAL SYSTEM

%4 Electrical System(CDM833.15V)( Kl /Figure 38)

135



< %4t ELECTRICAL SYSTEM

LONKING 72T

2 #4 Electrical System(CDM833.15V)( Kl /Figure 38)

e RS B T BE T
ltem Parts number Part Description Specification Qty Remarks
19 | LG853.15.14 GBS Electric switch JK324C 1
20 | CDM380F.15.38 S R Air-conditioning unit GK15-5.0B1 1
21 | GB/T5783 W2 A2 Bolt M8 x 30-8.8 8
22 | GB/T6170 BER) Nut M8-8 8
23 | CDM855E.15 11 .20 | f3| %1409 2% Back up buzzer JWL-FM212/24V 1
24 | CDM833.15V .03 G B TR Rear frame harness 1
25 | LG853.15.16 IKIEAL B AS Water temperature sensor Z3/8 1 KR
26 | LG853.15.12 Bz B RAT Anti-glaring light 68-3 2
27 | LG30F.15.04 PLEBIT 6o Engine hood lamp harness 1
28 | LG30F.15.17 =T Tri-color light 216 2
29 | LG853.15.19 B IHLKIRTR Engine water temperature gauge | DW-2/40~120°C 1
30 | LG853.15.20 SN T Ammeter DL-3/+30A 1
31 | LG853.15.18 AN E SR Engine oil pressure gauge YT-202/0.8MPa 1
32 [ LG853 IV .15.23 ek i=vaiv el Charging indicator DH16-4 ( # ) 1
33 | LG853.15.21 TR Hour meter GS-3 1
34 | LG853.15.25 HISh SRR Brake air pressure gauge YT-202/1.2MPa 1
35 | LG853.15.24 AR SE T R Transmission oil pressure gauge | YT-202C4B/4.0MPa 1
36 | LG853.15.23 e n AT Turn signal indicator DH16-4 2

136




-

LONKING 72 1L

X %% ELECTRICAL SYSTEM

2 #4 Electrical System(CDM833.15V)( Kl /Figure 38)

137



< %4t ELECTRICAL SYSTEM

LONKING 72T

2 #4 Electrical System(CDM833.15V)( Kl /Figure 38)

e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks

37 | LG853.15.58 RN I Indicator 24V 3

38 | LG853.15.22 AR5 SRy yE = Torque converter oil temperature | DW-2/40~140°C 1

gauge

39 | LG853.15-001 =% Nylon strip ZD250 x 5 40

40 | LG30F.15.26 &l Battery 105E41R/12V105Ah 2

41 | LG853.15.27 (R EHZE T o Low pressure warning switch SH361 1

42 | LG30F.15.05 FH IR 28 Battery harness 1 AL H

43 | LG853.15.28 CENPSEAE S Main power switch DK2312 1

44 | GB/T5783 e Bolt M8 x 20-8.8 9

45 | LG853.01-005 %k Wire clip 4

46 | LG853.15.29 KK XL Evaporator blower KT16-2 x 09C 1

47 | LG853.15.39 RN T RE Evaporator blower guide pipe ®40 x 700 2

48 | LG853.15.40 Kk KNS X E Evaporator blower guide pipe ®13 x 500 2

49 | GB/T97.1 [ Washer 5 17

50 | LG853.15.37 YR LA R Oil temperature sensor Z3/8 1 TR R

51 | LG853.15.33 TN G e Electronic flasher SGD258-24V 1

52 [ LG853.15.31 A R R 22 ey 2% Low pressure alarm buzzer FM251 1

53 | CDM833.15.32 J\ RS LRRG & Eight-gear fuse box BX308 1

138



-

LONKING 72 1L

X %% ELECTRICAL SYSTEM

2 #4 Electrical System(CDM833.15V)( Kl /Figure 38)

139



< %4t ELECTRICAL SYSTEM

LONKING 72T

%4 Electrical System(CDM833.15V)( Kl /Figure 38)

e RE E3 Wtk R P
Item Parts number Part Description Specification Qty Remarks

54 | CDM833.15V .50 BIRE AR5 Cold start system YRZZ2455-7 1

55 | CDM855E.15 11 .001 | A B sl 3Emk Cold start fixing plate 1

56 | GB/T67 BRET Screw M5 x 16-5.5 4

57 | LG853.15.30 HIShAT I o6 Brake lamp switch JN150 1

58 | CDM833.15V .34 TR 2 Panel switches group 1

59 | CDM833.15V .06 INFRE TR Instrument panel harness 1

60 | LG853.15.35 XAV R R Transmission and torque convertgr1700mm 1

oil pressure gauge hose

61 | LG855.15.36 WL & R Engine oil pressure gauge hose | 3900mm 1

62 | CDM833.15V .07 IR E TR Instrument harness 1

63 | LG835.15.35 gk g% Relay HG4185-1H-24V 70A 1

64 | CDM855E.15 11 .20 | f3|Z= 1409 2% Buzzer JWL-FM212/24V 1

140



LONKING 72X

BEHL T H TOOLKIT

mEplTE Tool kit ( & /Figure 39)

141



BEHL T H TOOLKIT

LONKING 72T

wEHLTE Tool kit ( & /Figure 39)

e RS B T R P
ltem Parts number Part Description Specification Qty Remarks
1 W F Shifting spanner 375mm 1
2 | EshiIRT Shifting spanner 200mm 1
3 | —FiET) Flat screw driver 250mm 1
4 | —FhELLT] Flat screw driver 125mm 1
5 | +7iET) Cross screw driver 125mm 1
6 | Mzt Pliers 1
7 | FEEAT Short connecting rod 1
8 | BREEHN Ratchet handle 1
9 | WITW Sliding handle 1
10 | JR 1% Pressure gauge 1
1M1 | El3RE:k Pressure gauge connector 1
12 | HshEE Brake hose NJ130 1
13 | IR F Offset ring spanner 10-12 1
14 | e F Offset ring spanner 13-15 1
15 | e F Offset ring spanner 14-17 1
16 | IR F Offset ring spanner 17-19 1
17 | MEEIRTF Offset ring spanner 22-24 1
18 | HE IR F Offset ring spanner 27-30 1

142



LONKING 72X

BEHL T H TOOLKIT

wEplTE Tool kit ( & /Figure 39)

143



BEHL T H TOOLKIT

LONKING 72T

wEHLTE Tool kit ( & /Figure 39)
e RE E3 Wtk i P
ltem Parts number Part Description Specification Qty Remarks
19 | "R F Non-shifting spanner 10-12 1
20 | ®RF Non-shifting spanner 13-15 1
21 | ®RiF Non-shifting spanner 14-17 1
22 | ®RiF Non-shifting spanner 16-18 1
23 | BT Non-shifting spanner 22-24 1
24 | ZRIRF Non-shifting spanner 17-30 1
25 | B Socket ®32 1
26 | Socket 27 1
27 | B Socket ®24 1
28 | B Socket ®22 1
29 | B Socket ®19 1
30 | & Socket ®18 1
31 | & Socket ®17 1
32 | &fF Socket ®16 1
33 | EF Socket P14 1
34 | B Socket 13 1
35 | EfF Socket ®12 1
36 | & Socket ®11 1

144



LONKING 72X

BEHL T H TOOLKIT

mEplTE Tool kit ( & /Figure 39)

P S 6 6 6

A
-

A




-
Bl T B TOOL KIT LONKING 7= 1L

wEHLTE Tool kit ( & /Figure 39)

s RE E35 W BE pa
Item Parts number Part Description Specification Qty Remarks
37 | HiEL Straight connector 1
38 | MRk Pressure connector 1

146



LONKING 72X

ARPAN

4t WARNING MARK SYSTEM

B ER
wapiR A% Warning mark system(CDM833.14)( K| /Figure 40)

147




gtk 245 WARNING MARK SYSTEM

LONKING 72T

wafor &4 Warning mark system(CDM833.14)( & /Figure 40)

e RE E3 Wtk i P
Item Parts number Part Description Specification Qty Remarks
1 | LG853.14-001 ShE L bR E Lift arm warning label 2
2 | LG855.14 1-002 B H "LONKING J& T. " on lift arm 2
“LONKING ¥ T
3 | CDMB855E.14 | -006 | Z& 1 BF i 2 45 28 Do not step on it-warning label 2
4 | CDM855E.14 1-008 | 4z NKizkirZ& s drE | Maintain and transportation warning 1
5 | LG853.14-022 PLES ER S ARFEE SR | Maintenance and regular inspection 1
requirement
6 | LG853.14-014 HREETHESS TAE Points to note before starting 1
7 | LG853.14-015 et F Warning 1
8 | LG855.14 | -005 IR "LONKING J&T. " on engine hood 2
“LONKING % T. "
9 | LG853.14-006 LR E Battery connecting wire label 2
10 | LG853.14-007 WL T Fan warning label 2
11 | CDM833.14-001 JERER Rear hood label 2
12 | LG853.14-010 S B R Air tank warning label 1
13 | LG853.14-011 i mbr Lifting label 1
14 | CDM855E.14 | -010 | # il 2t br ik Wheel side reduction warning label 4
15 | LG853.14-012 B R R Hydraulic oil label 1

148



I.OIII(I—IIG 7z e hrik 245 WARNING MARK SYSTEM
wafoR &4 Warning mark system(CDM833.14)( & /Figure 40)

149



gtk 245 WARNING MARK SYSTEM

LONKING 72T

wafor &4 Warning mark system(CDM833.14)( & /Figure 40)

e RE E3 Wtk R P
ltem Parts number Part Description Specification Qty Remarks

16 | LG853.14-003 Biw ek Articulation safety label 2

17 | CDM835E.14-001 e M A & Grease fitting distribution map 1

18 | CDM833.14-002 A Name plate 1

19 | GB/T12618 FF 78 i 5 S 8540141 Mushroom head break mandrel | ®4 x 13 8

blind rivets

20 | LG853.14-017 BRI AR IR Fuel label 1

21 | LG853.14-016 TAEEE B B briR Implement control label 1

22 | CDM855E.14 | -007 | B9 pe%sst bn & Safe parking warning label 1

23 | LG853.14-015 ek F P Warning 1

24 | LG853.14-023 ERFI Caution 1

25 | CDM855E.14 1 -009 | ¥R ddn Machine welding warning label 1

26 | LG833.14 111 -001 P FR IR Gear label 1

27 | LG853.14-014 ESNATHESS TAE Points to note before starting 1

28 | CDM855E.14 |1 -005 | {82 & 4n Back up warning label 1

29 | LG855.141-019 BoH 5 "LONKING J&T. "on 1

"LONKING J¢T. " counterweight

150



-
LONKING 721 S 504 GREASING POINTS INDICATION LAYOUT

38 S4B Greasing points indication layout ( & /Figure 41)

~N
-—

\\ tlEbEg

GREASE

ENGIN %'

B

HYDRAULIC OIL

L

TRANSMISSION OIL

KR EHLZ A ] B

_/ A5 HEAT PR TR
\ THE LUBRICATION AND
MAINTENANCE DIESEL

ENGINE IS ACCORDING
TO THE OPERATION

W MANUAL

II A B N I tit i
LUBRICATION POINTS INDICATION DIFFERENTIAL
J

AND HUBS




******** -
‘ T Tt Working \nm? E? Front qu - ‘r Chage daming amp Right teering lamp Gauge\ump T‘
C = \

RED | L et steerng ki
l BLUEj Cap hamess ot e e |
1
THCT T | L _— LEEL mA\ummqﬂdp Fe=————————————————————— g i il
‘Y " YELLOW | —— MM \H I | Cies —0 |
foter
) ) P! Jmmeter
E:Esﬂ ‘ L;;;;;;;;ﬁ\ I Wiper motor  Washing mator Evaporator blower [ EETSSW\\ ] ; ; \
AUge Narness
W WH\TE \55\10\27\9\75\0\ [53[ 3 [18l5[4uad 0 [2223[65]3414] 1] 59[37]62]0 330 27 " I | [ b b bbb e bk s g ¥
| LTGIR NIS[RIV|IWW[B|[G|L[S|N|S[R Gl S| Y| B EB B [R iy ‘ Humeuutrek]yB N B B B R
BLACK | BIR W i N s BIF A Lf*4‘5331B514%200222355341A1'7*fJ
\ " GREEN \
PINK Instrument panel harness f
ORANGE I
B
59
| A
—_ I | BN J
i ]
Tuh o oot 123 ]4]5 QJE-N—‘ I I
OFF lock | © : 19—
| BearlEspecil [0 0 | Ssm"e‘j 21— | |
| D lgntion|© [0 [0 | | 2112
Y preheati © O |0 | I
Q stot |© olo|o 3 RG
Lgnition switch gear indicator ‘ ES@ I !
1uon_switch gear indice ) | |
| [34} NR
paL
I il W6 32 16 117 B
Flomeout Charge  Steering Wiper Horn Rear  Indicator Front
3318 | fuse Huse lomp electric fuse working kimp  working |
fuse  cotrol lomp  fuse lamp
| pawer fuse fuse |
F5104 F3104 F1304 F230A FB10A F110A F4100 6104 ‘ fuse ‘
I I
I I

|
jtch
& indijo\or L J
- - Key switch j -
Touch 5ot codel 0FF [ (0 [t [Puit] Function
1 [ Woer retum ine 2
3 Z ioer ow speed ghr 5
O Moer pover 2 |
e P (L W:;,\n;;w:d MT m BUZZER @fi
I
o o O Function| | | REBINE NG Sl VP 3| BUEY |5 P -r————————— — — — j
! S| | I [Tzhefidsdss T i +] Tridzls) by eiselsd Ts[ To | A/C system assembly |
tigh beom| 15 . -
E?,":,“F o 4 | I I Back-up pressure alarming switch I \ Conec] |
Gouge lomp 34 “ J ‘ ‘
ot 1| | J JJ F;E;EEEJ ]
[ | r r B \ |
Cote T # [N T 1 o hon of i | fusn “ lﬂ ﬂL lﬂ ‘ - ‘
E 3 g I E‘{;E:?:%‘ ’{:’; “} BRREEEEE [2223]4] T61[4229 8] pelsisgled ]3] o s —— Pressure switch Hmﬂmtum(nlm\y |
¥ T Tbopu]] | | Rear frame harness RERENE SR MMET 5B‘g‘v S B === S
© bimwiitll | | B b | GBS ) I
m\ T S T O O - 2 e O - v
Combined switch logic table ”\ ﬁ i GII%L‘B 0
Leonses e g m S .
— “\ = Py |
‘h Flectrical horn 1 I T 1 ¥8/79 =] ' |
ectr 1 L = — — — .
I ! ., : ﬂ ; D/:@BB == = = Rear qumg lamp
1 Break lorp swich ‘ HTW " | L
- — Rear hood lamp harnes
B J[ ‘ ‘ ar Nood_1amp  namesg

156



	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43
	页 44
	页 45
	页 46
	页 47
	页 48
	页 49
	页 50
	页 51
	页 52
	页 53
	页 54
	页 55
	页 56
	页 57
	页 58
	页 59
	页 60
	页 61
	页 62
	页 63
	页 64
	页 65
	页 66
	页 67
	页 68
	页 69
	页 70
	页 71
	页 72
	页 73
	页 74
	页 75
	页 76
	页 77
	页 78
	页 79
	页 80
	页 81
	页 82
	页 83
	页 84
	页 85
	页 86
	页 87
	页 88
	页 89
	页 90
	页 91
	页 92
	页 93
	页 94
	页 95
	页 96
	页 97
	页 98
	页 99
	页 100
	页 101
	页 102
	页 103
	页 104
	页 105
	页 106
	页 107
	页 108
	页 109
	页 110
	页 111
	页 112
	页 113
	页 114
	页 115
	页 116
	页 117
	页 118
	页 119
	页 120
	页 121
	页 122
	页 123
	页 124
	页 125
	页 126
	页 127
	页 128
	页 129
	页 130
	页 131
	页 132
	页 133
	页 134
	页 135
	页 136
	页 137
	页 138
	页 139
	页 140
	页 141
	页 142
	页 143
	页 144
	页 145
	页 146
	页 147
	页 148
	页 149
	页 150
	页 151
	页 152
	页 153
	页 154
	页 155

